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Sengupta, Abhijit

From: Miller, Craig L [Craig.Miller @ pgnmail.com]

Sent: Saturday, January 16, 2010 1:19 PM

To: Lake, Louis; Thomas, George; Carrion, Robert; 'trowe @wje.com'; Sealey, Mac

Cc: Williams, Charles R. :

Subject: Failure Mode 2.6 for Review and Commet 7

Attachments: M 2.6.pdf; FM 2.6 Exhibit 1 - Law Engineering mix design tests.pdf; FM 2.6 Exhibit 2 - pour

cards from bay RBCN-0015.pdf h
' S\?”\gw

Mr. Lake and others,

Attached for your review is the draft of FM 2.6 and some of its exhibits. Due to file size, this FM will be delivered in two
separate emails. If you have any questions, please contact Charles Williams or myself.

Thank you,

Craig Miller



2.6 Inadequate Mix Design

Y

Description: Inadequate mix-design of concrete constituents such as cement, admixtures and aggregates can result in reduced concrete
physical properties, i.e., strength and modulus of elasticity. The reduced physical properties could contribute to stress induced cracking.

Data to be collected and Analyzed:

Original mix designs by Law Engineering (FM 2.6 Exhibit 1)

Concrete pour reports (Representative sample of pour records are included in FM 2.6 Exhibit 2)

Original concrete test reports. (FM 2.6 Exhibit 3)

Petrographic examination of core samples performed by Erlin Hime, CTL, and MACTEC (FM 2.6 Exhibits 4a, 4b, and 4c)
Strength testing and modulus of elasticity testing of core samples by S&ME. (Selected sample of cores, FM 2.6 Exhibit 5)

A

Verified Supporting Evidence: None

Verified Refuting Evidence:

a. Compressive strength tests from original construction testing and from cores taken from subject concrete verify compressnve strength
exceeded the 5000 psi specification. (FM 2.6 Exhibits 3 and 5)

b. Modulus of elasticity testing yielded results ranging from 2.70x10E6 psi to 3.90x10E6 psi with an average of 3.23x10E6 psi. This is
lower than the ACI calculated values of 4.20x10E6 to 4.48x10E6 psi, but greater than the 2.5x10E6 psi used in the design. (FM 2.6

~ Exhibit 5)

c. The original mix design called for 635 Ibs cement, 1800 Ibs CA and 1140 Ibs FA (per cubic yard). This was later modified to 682, 1800
and 1100 Ibs respectively. Daily pour records verify that the concrete batched complied with the mix designs. (FM 2.6 Exhibits 1 and 2)

d. The Petrographic evaluation by Eriin & Hime, CTL and MACTEC found well consolidated concrete with coarse aggregate making up
about 50% of the total aggregate. Aggregate to paste bond was tight. There was no evidence of any deleterious chemical reactions
involving the cement paste and/or aggregates. The concrete is considered to be in good condition. (FM 2.6 Exhibits 4a, 4b, and 4c)

Conclusion:
There is no evidence of inadequate mix design or batching during construction.

1/4/2010 10:08 AM PIProprietary-Eonfidentia—2009 Page 10f 1
Draft 1 ey
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LAW ENGINEERING TESTING COMPANY 3¢ [LLAW

PQST OFFICE BOX I5697
4619 W. CURTIS STREET
TAMPA, F~L0\R|DA 33614

Y

May 21, 1969

West Coast Concrete, Ihc.
South Highway 19 .
Crystal River, Florida

Subject: Concrete Mix Designs
Crystal River Plant

Unit No. 3

Florida Power Corporation

As requested and authorized, Law Engineering Testing Company has

completed the subject concrete mix designs and the results are
presented in this report.

-All materials used in these mixes were delivered to our Tampa
laboratory. The mixes were designed in accordance with Addendum
B of the furnished specification SP-5569 and Florida Power
Corporation's letter to you dated March 26, 1969. A total of

12 cylinders was made from each mix design and tested at 7,
14, 21, 28, 56 and 90 days.

We were also requested to perform certain compliance tests on
the cement, fine aggregate, and coarse aggregate. These tests
were performed by our Atlanta Laboratory. The cement was sam-
pled and shipped by us from the material submitted to us for

use in the mix designs. The aggregate samples were shipped
directly to our Atlanta laboratory by you.

l Gentlemen:




FM 2.6 Exhibit 1 ".'
LAW ENGINEERING STING CO.
P. 0. BOX 15697 ~ TAMPA,FLORIDA 33614
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West Coast’Concreté, Inc. May 21, 1969
Crystal River, Florida Page 2

If there are any questions, or if we may be of further assis-
tance, please call on us. Additional copies of this report
will be furnished when the remaining test results are avail-
able. :

Very truly yours,

LAW ENGINEERING TESTING COMPANY

J. Howard Allred
Testing Engineer
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‘,;T;;:\“ ‘LAW ENWPNEERING TESTING MPANY
§ /5 1 4619 W. Curtis St. o P. O, Box 15697
N TAMPA, FLORIDA 32614

e

AGGREGATE TESTS AND CONCRETE MIX VERIFICATION

Clent: Florida ‘Power: Corporation Office:  Tampa

Project: Florida Power Corporation, Crystal -
River Unit No. 3, Crystal River, Florida

Mix made 4/19/69 Mix No. lof - 3
5000 psI at 25 Days Max, Placing Temp. 70°F.

Date: May 21, 1969
Lab. No. T-21561 (A-1)

—6.5  Sacks of Cement Per Cu. Yd.

Silver Sand Company. _Coarse AggregateFlorida Crushed Stone Co,
' (Moderate

Cement_Elorida Portland Type IT Heat) Admixture— Dararard HCF & Darex

Fine Aggregate.

FINE AGGREGATE

CHARACTéRlSﬂCS OF MATERIALS

COARSE AGGREGATE

SIEVE SPECIFICATION % PASSING  SIEVE  ASTM NO. 467 % PASSING
%" Avg. Sample 2", Avg., Sample
No. 4 99-100 100.0 o

No. S— 85-100 99 4 114" 95-100 100.0
No. 186 §5-97 92,0 1” -= 61.8
No. 30. 30-70 62.5 M 35-70 48.8
No. 50 5-35 21.5 X -~ .2.9.8
No. 100 0-5 1.9 ¥, 10-30 22.0
No. 200 .No. 4 0-5_ i i 2

| RANGE No.& RANGE

Finen odulus_2.20-2 40 2,22 7,15-7.45 7.22
Silz: ¢ss Modulu #8 1"
Specific Gravity (S.S.Dry) 2.62 2.50
Dry Rodded Weight, PCF. 91.1 91.9
Absorption, A 0.4 3.4
Organic Matter, Plate_liglﬁmmmrd
Air Temperature, 80 F
Concrete Temp. ., 63 F TEST DATA

Water-Cement Ratio, Gals. Per Sack 5.0 Specified Maximum

Required Slump, Inches.— Maximum _3

Air Content, % by Volume_Specified 3_

Actual Slump, Inches

2%
Actual 3.0

A

Ave, Comp. Strength, 7 Days, PSI 5310 - 5090 Average 5200;14 davs 5520-5660 Ave 5590

Ave. Comp. Strength, 28 Days, PSL2L _days = . 4 =054 xg. 6300

MATERIALS PER CUBIC YARD WEY PMATERIALS PER CUSIC YARD
(Saturated Surface Dry) (Molstures Fine Agg. ¢9%; Cosrce Apz.~8%)

Cement, Lbs 611 6]7*1

Fine Aggregate, Lbs 1177 1276

Cearse Aggregate, Lbs 1800 1800_

Water, Gals 32.5 26.75-

Admixture_Daratard HCF 19.5 oz, 19.5 oz.
L‘MM 2 -9-&:

Respectfully submitted, _
LAW ENGINEERING TESTING CO.

%m,szzgéu Walter T. Kiser
~
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\ LAW EWGINEERING TESTING COMPANY

)
—

\ //,,. i 4619 W. Curtis St. o P. O. Box 15697
\\\; 7 TAMPA, FLORIDA 33614
 AGGREGATE TESTS AND CONCRETE MIX VERIFICATION
Client: Flovrida. Power Corporation Office;  Tampa
Project: Florida Power Corporation, Crystal Date; May 21, 1969

River Unit No. 3, Crystal River, Florida Lab, No. T=21562 (A-2) .
Mix made 4719769 Mix No.2o0f 3
5000 __ psy. at 25 Days Max. Placing Temp. 70°F. 6.75

Sacks of Cement Per Cu. Yd.

Fine AggregateSilver Sand Company Coarse Aggregate_Elorida Crushed Stone Co.

(Moderate
Cermen Florida Portland e Admixture Daratard HOF & Darex

CHARACTERISTICS OF MATERIALS

FINE AGGREGATE COARSE ACGREGATE

SIEVE SPECIFICATION % PASSING SIEVE -~ ASTM NO. 467 % PASSING

3 Avg. Sample oy» Ave., Sample

No. 4 99 -100 100 . O padd . .

No. 8 85-100 99_4 14", 099-100 100.0

No. 16 65-97 92.0 1” ~= 61.8

No. 30 30"70 62_5 . 35-70 48'8

No. 50 5-35 21,5 e - - 29.8

No. 100 0-5 1.9 e 10-30 — 22.0

No. 200 : No. 4 0-2 2.0
No. 8 1o

RANGE RANGE

Fineness Modulus—2,20-2,40 2,2 1,15-7.45 ; 7.22

Size '?r 8 T

Specific Gravity (S.8.Dry) 2.62 . ' 2.50

Dry Rodded Weight, PCF. : 91 1 81.9

Absorption, ¢, 3.6

Organic Matter, ante_Lz.gh.m:_th.an..&:_an_ard

Air Temperature, 80" F

Concrete Temp., , : 00" F TEST DATA

l Water-Cement Ratio, Gals. Per Sack 4.81
Required Slump, Inches_Maximum 3 Actual Slump, Inches k!
Air Content, %, by Volume—Specified 3 =~ & Actual 3.3

Ave, Comp. Strength, 7 Days, PSI 2380 - 5/30 Average 0060:14 days 5700-5620 Avg 5660
Ave. Comp, Strength, 28 Days, psr2l days 6330-6400 Ave, 6370:28 days 6630-6590 Ave 6590

l ATERIALS PER CURIC YARD WET MATERIALS PZIR CUSIC YARD
(Saturated Surface Dry) (Molatures Fine Arg. ¢9%; Coarse Agg.—$5%)
Cement, Lbs : 635 ‘ 635
l Fine Aggregate, Lbs 1156 1204
Coarse :‘.ggregate, Lbs 1800 1800
Water, Gals 32.5 ’ 27.0
Admixture._Daratard HCF 20.25 oz. 20 25 oz.
Darex 2 2 9 oz

Respectfully submitted,

:\ZENGINEE ING TESTINC CO.
/%A/Jl/’ / /A"/ -
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SN LAW ez TEsTING @DMpANY
§ //w T © 4619 W. Curtis St. » P. O. Box 15697
W ffem~y ’ :
\“\*.:zxi':'// | TAMPA, FLORIDA 33614
AGGREGATE TESTS AND CONCRETE MIX VERIFICATION
Client: Florida Power Corporation.: Office: Tampa
Project: Florida Power -Corporation, Crystal Date:  May 21, 1969
River Unit No. 3, Crystal River, Florida Lab. No. T-21563 (A-3)
Mix made &4/19/69 Mix No.3 of 3
_5_(_)2_ P.S.I. at 28 Days Max. Placing Temp. 70 F. 7.0 __ Sacks of Cement Per Cu. Yd.
Fine AggregateSilver Sand Company Coarse AggregateElorida Crushed Stone Co.
_ (Moderate
Cement_Llorida Portland Type e Admixture—_Daratard HCF & Darex
CHARACTERISTICS OF MATERIALS
FINE AGGREGATE . COARSE AGGREGATE ———emeeee
SIEVE SPECIFICATION % PASSING - SIEVE  ASTM NO. 467 % PASSING
% Avg. Sample 214" Avg., Sample
No. 4 99-100 100.0 P ) .
No. 8 25-100 99 4 1%” ~95-100 100.0
No. 16 65-97 92 .0 1” -~ 61.8
No. 30 30-70 62 .5 . 35-70 48 .8
No. 50 5-35 21,5 Y, -~ 29.8
No. 100 0-5 1.9 oy 10-30 - 22.0
No. 200 No. 4 0-5 5.0
' No. 8 A
" RANGE _ RANGE
Fineness Modulus—.2.20-2,40 2,22 7.15-7.45 7.22 '
Size %8 ]_T N
Specific Gravity (S.S.Dry) 2.62 2.50
Dry Rodded Weight, PCF. 91.1 ' 91.9
Absorption, %, 3.8

) WA
Organic Batter, Plate—Lighter than Standard
81 F

Air Temperature,

Concrete Temp.., 62" F TEST DATA

Water-Cement Ratio, Gals. Per Sack 4.64

Required Slump, Inches— Maxigum 3 Actual Stump, Inches— 22374
Air Content, 9, by Volume.Sbecified 3 - & Actual 3.4

Ave, Comp. Strength, 7Days, PSI 5380 - 56 0 " Ave '14 dévs 6160-6300 Av .6350
Ave. Comp. Strength, 28 Days, PSI 21 days 6§§%-6376 Avg.535%_;§§ days _6600-6680 Avg. 6640

PAATERIALS PER CURIC YARD WETY MATERIALS PER CUZIC YARD
{Saturated Surfece Dry) (Molsturey Fine Agg. ¢%3 Casrse AST.~4%)
Cerment, Lbs 658 658
Fine Aggregate, Lbs 1137 1184
Coarse Aggregate, Lbs 1800 1800
Water, Gals 32.5 - 27.5
Admixture Daratard HCF 2.0 oz, 21 oz.

Respec:fully submitted,

. LAW ENGINEERING TESTING CO.
A /,4‘: Walter T. Kiser
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i - e LAW ENSNGERING TESTING W pany

( “. 4610 W, Curtis S¢. o P. O, Box 15697
TAMPA, FLORIDA 33614

\’\w~
l AGGREGATE TESTS AND CONCRETE MIX VERIFICATICN
l Ciisnt: Florida Power Corporation : Office: Téﬁapa
Project: Florida Power Corporation, Crystal Date:  May 21, 1969
River Unit No. 3, Crystal River, Florida Lab. No. T~ 21564 (B-1)
~—— ]
l Mix made 4/13/69 Mix 1 of 3 :
_5000  psSI at 25 Days Max. Placing Temp. 700F __6.5 Sacks of Cement Per Cu. Yd.
l Silv Sand i
Fine Aggregate____i._n_gﬂ.@_anlmmggarse Aggrevate_ﬁlmia_.m.&h.d_ﬁ.tnn >_Cogpany J
l Cement_Florida Portland Type II  Heat) admixture.Daratard HCF & Darex '
CHARACTERISTICS OF MATERIALS
E!NE AGGREGATE COARSE AGGREGATE —Feee—o———
SIEVE SPECIFICATION % PASSING SIEVE  ASTM SIZE NO. 67 % PASSING
%" Avg. Sample 2047 Avp. Sample
No. 4 99-100 100.0 o
l No. 8. 25-100 99 4 - 1'/1" ’
No. 16 65-67 92.0 17 100.0 - 100.0
No. 30 30-70 62.5 Ay 90-100 90,4
I s 5-35 — B 20
No. 100 0-5 1.9 %" 20-55 1.9
Ne. 200 No. 4 0-10 8.2
' No. 8 0-5 2.2
RANGE ' RANGE .
Fineress Modutus—2,20-2.,4 2,22 _6.5-6.9 6.56
l Size i8 , YAl -
Specific Gravity (8.8.Dry) 2 62 2 50
Dry Redded Wexght PCF 91.1 94,6
Absorption, - g, 0.4 3.2
l Orgaric Matter, Phte__LLg___e.r._than_S.tﬁndard
Air Temperature
Concrete Temp. 45° F TEST DATA
l Water-Cement Ratio, Gals. Per Sack _5.0 Specified Maximum
. Required Siump, Inches_ Maximum 3 Actual Slqu, Inches—— 3
Alr Content, %% by Volume Specified 3 - 4 b ‘
Ave. Comp. Strength, 7 Days, P3I 4600 - 4670 Averaee 4640 14 Dav _5620=541N A&‘;;i%Z(,) }
Ave. Comp. Strength; 28 Days, PSL_21 Dayv A080-6120 Avg-6100 28 Dav 6370- 6300 Ave-6340 -
' ....".'.'.‘..‘!iALS PER CUDBIC YARD . WEYT RIATERIALS PER CUBIC YARD
(Saturzted Sarface Dry) . (Molatures Fine Azz. 4% Coataa Azz.=—09%)
Cemert, Lbs 611 : : 611
I Fine Agpregate, Lbs 1177 1226
Coarse Azzregate, Lbs 1809 1800
Yater, Gals 32.0 270
Admivture. Daratard HCF 19.5 oz, ' 19,5 oz.
l Narex 2.9 0z. 2.9 oz,
I Respectfully submitted,

LAW ENGI /5?!NG TESTING CO. _
&I/ = Walter T. Kiser
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| Fra LAW EN@NEIRING TESTING @MPANY
7

L [ ] 4819 W. Curtis St. o P. O. Box 15¢97 i
mv = v . c-‘! 4 .
l N’ TAMPA, FLORIDA 33614

AGGREGATE TESTS AND CONCRETE MIX VERIFICATICN

Ciient: TFlorida Power Corporation-. Office: Tampa
Project: plorida Power‘Corp‘oration, Crystal Date: May 21, 1969
River Unit No. 3, Crystal River, Florida Lab. No. T-21565 (B-2)
Mix made 4/19/69 Mix 2 of 3 ,
5000  ps.I at 2§ Days Max. Placing Temp. 70 F _6.75 _ sacks of Cement Per Cu. Yd.
Fine Aggregate_ Silver Sand Com TsderEioarse Aggregate.flozida_Cms.h.e.d_S.Lon:e_.C_ampany

Cement_Fiorida Portland Type II _ Heat) sqmixturenaratard HCF & Narex

CHARACTERISTICS OF MATERIALS

FiNE AGGREGATE COARSE AGGREGATE

SIEVE SPECIFICATION % PASSING SIEVE  ASTM SIZE NO. 67 % PASSING
3" Avg. Sample 204" Avg. Sample
No. 4 99-160 100.0 o
No. & 85-100 99 A 1%” ;
No. 16 65=-97 92.0 17 : 100.0 : 100.0
No. 30, _30-70 625 S R 90-100 90,4
No. 50. 5-35 21.5 AL - S6.8
No. 100 Q-5 1.9 3 20-5% 419
No. 200 No. 4 0=10 8.5
No. 8 0-5 2.2
, RANGE RANGE
Fineness Modulus_2.20-2,40 2.22 6.5-6.9 6.56
Size #8 ) 3 /LN
Specific Gravity (S.S.Dry) N VA : 2.50
Dry Rodded Weight, PCF 91.1 9.6 |
Absorption, - ¢, 0.4 32 J
Organic Matter, Plate__Ldghter than Standard
Air Temperature, /19 F
Concrete Temp., QLF TEST DATA
Water-Cement Ratio, Gals. Per Sack 4.81
Required Slump, Inches. M;)Clmurg 3d_3 4 Ac%zélt%!ump, Inches~ 3?
Air Content, % by Volume. Specifie = al. Z .

Avre. g:nf;. Sot];-,ength,o;nl;ays, PSI 4950 -~ 4880 Average 4920 14 Day 5450-3320 Avg-5390ﬂ
Ave. Comp. Strength, 28 Days, PSL21 Day 6010-6260 Avg-6140 28 Day 6430-6410 Ave-6420
SAATERIALS PER CUBIC YARD WEY JAATERIALS PER CURIC. YARD

(Saturated Surface Dry) (Molature: Fine Ag2. 4553 Coarss Asz.—0G%)
Cement, Lbs - 635 . ‘ 635
Fine Aggregate, Lbs 1156 1204
Coarse Aggregate, Lts 1800 1300
V/cter, Gols 32.5 26,75
Lomixture_ Daratarzd HCF 20.25 oz. 20.25 oz.
_Darex 2.9 oz, . e 2.9 rz__

Respectfully submitted, .
LAW_ ENGINEERING TESTING CO.

'Qj@ﬂ)fc—{z/a//ﬂ/&{? - Waltver T. Kisef

R
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I = raw endmmine Testiig d@mpany

G? ;é;/:-};' i L6190 W, Curtis 5t. o P, O. Box 15697
R a2 TAMPA, FLORIDA 33614
' AGGREGATE TESTS AND CONCRETE MIX VERIFICATICN
Cient: Florida Power Corporation- - Office: : Tampa.
Projest: Florida Power Corporation, Crystal Date: May 21, 1969
' River Unit No. 3, Crystal River, Florida Lab. No. T- 21566 (B-3)
Mix made 4/19/69 Mix 3 of 3 N
5000 _ psl1. at 28 Days Max. Placing Temp. 70 F 7.0 __ Sacks of Cement Per Cu. Yd.
I Fine Aggregate._Silver Sand Company (oaeralaaTse Aggregat‘-_ElnrJAia_Cush.d_.Smm_._ampany_

l Cement_fiorida Portland Type II _ Heat) pAdmixture ‘Daratard HCF & Darex

CHARACTERISTICS OF MATERIALS

I FINE AGGREGATE COARSE AGGRECGATE ———m8 ——i—
SIEVE SPECIFICATION . % PASSING SIEVE ASTM SIZE NO. 67 % PASSING
Y AVg . Sample 21, . Avg. Sample
NO.A 99'100 100.0 o
] No. & 25-100 99 4 19" -
No. 16 65-97 92.0 1” 100.0 - 100,0
No. 30 30-70 62.5 G 90-100 90,4
No. 50 2-33 21,5 vy --- 68
No, 100 0-5 1.9 : 34 20-55 4£1.9
No. 200, No.4 0-10 8.5
. No‘ g 0 5 2 . 2
RANGE RANGE )
Fineness Modulus_2.20-2_40 2.22 6.5-6.9 6.56 :
Size #8 ML‘” - !
Specific Gravity (S.8.Dry) 2_62 ' 2 350 :
Dry Rodded Weight, PCF. 91.1 _94.6 §
Absorption, % 0. & - 39
Organic Matter, Pmte._.LAgbLs_._tb.an_S_Lan.d.ard
Air Temperature,
Concrete Temp,, 62 T TEST DATA
Water-Cement Ratio, Gals, Per Sack _4.64
Reguired Slump, Inckes Maximum 3 Actual Slump, Inches.. 3 _
Air Content, 9% by Volume_Specified 3 - 4 Ac 3—2 ~ ;
Ave. Comp. Strength, 7 Days, PSI__2520 - 5310 Averaoe SA 014 0-6400 Ave-6370
Ave. Comp. Sirength, 28 Days, PSL_21 Dav 6690-6650 Ave-6670 28 DE"L 6650-6720 Ave-6690
L LRYERIALS PER CUBIC YARD ’ WET MATERIALS PCR CUBIC YARD .
{Scturaied Scrfaes Dry) (Molatures Fine Agg. €5; Coarzo Azo.=—0%) .
658 658 :
Cersent, Lbs .
Fine Aggregate, Lbs 1137 1184 '
Coarse Aggrezate, Lbs— 1800 1200
Water, Gals ' 32.5 26.75
Admixture_aratard HCF 21 oz, 21 oz,
Darex 2.9 0z _ 2.9 _nz

" Respectfully submitted,

AW ENGlNZ;RlNG TESTING CO.
J/%cw //é"l' Walter T. Kiser |
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o LAW c@zznivg TEsTING @MPANY
'{ f/i-;f B £619 W. Curtis St. o P, O. Box 15697
i W= . TAMPA, FLORIDA 23614
rm ' :
l AGGREGATE TESTS AND COk\.CRETE MIX VERIFICATICN
I‘ Citont: Florida .Power Corporation. Office: Tampa
Project: Florida Power Corporation, Crystal ‘Date: - May 21, 1969
l River Unit No. 3, Crystal River, Florida Lab. No. T-21504 (C-1)
Mix* made 4/16769 "Mix 1 of 3 .
I 5000  psy at o5 Days Max. Placing Temp. S0 F 6.5 Secks of Cement Per Cu. Yd.
; ot Silver Sand Company »nia FLorida Crushed Stone Co.
Fine Aggregate D {FoderaT goarse Aggregate
CementFlorida Portland Type II Heat)  Admixture Daratard HCF & Darex

CRARACTERISTICS CF AATERIALS

!-—-——-‘-'HH-

- FINE AGGREGATE COAR"E AGGREGATE
SIEVE SPECIFICATION % PASSING  SIEVE ASTM C-33 . % PASSING
3R . Avg. Sample Q1 Size No. 467 Avg. Sample
No. 4 93-100 100.0 e
No. 8 85-100 99.4 14" 95-100 100.0
No. 16, 65-97 92.0 17 --= 61.8
No. 30. 30~70 A2 3 B 2570 7R 8
Ne. 30 5-35 21,5 1" - ' 29 ]
No. 100 0-5 1.9 3 10-30 22 .0
Ne. 200 No. 4 _0-5 50
. No. 8 1,6
RANGE RANGE
Fineness Modulug 2:20-2.40 2.22 7.15-7.45 7.22
Size #8 10
Specific Gravity (S.S.Dry) 2,62 ; 2.50
Dry Redded Weight, PCF. 91.1 ‘ 91.9
Absorption, ¢, Q& : 3.6
Organic Maiter, Plate__Lighter than Standard
Concrete Temp., 81°F
Air Temperature, 21 F TEST DATA
Water-Cement Ratio, Gals. Per Sacke. 5.0 Specified Maximum .
Required Slump, Inches..Max. .4 Actual Slump, Inches 2-3/4
Air Content, % by Volume_Specified 3 - & Actual 3.0 -
Ave. Corp. Strength, 7 Days, PSI_2380 - 5310 Average 5350 13 Day 5800-5840_Avg-5820 .

Ave. Comp. Strength, 28 Days, PSL21 Day 6310-6420 Avg-6370 28 Day 6460-6260 Aveg-6410

PLATERIALS PER CUBIC YARD WET RATERIALS PER LUIIC YARD
(Satarated Surface Dry) (Molcture: Fino Agp. ¢%3 Cearsy Ass.—995)
ment, Lbs 611 —_— 611
Fine Agpgregate, Lbs. 1177 1226
Coczsz Aggregate, Lis 1800 1800 5
V/ater, Gals 32.5 ___26.5 ‘
Adminture Daratard HCF 19.5 oz, : 19.z oz
: Dzret 2.6 0z. _ 2.6 oz, :

Respectfullj submitted,

).AW ENGIN RING ':STING co. '
%/[ﬂ/ 7 - Walter T. Kiser




3

*, FM 2.6 Exhibit 1 Page 13 of 45

s ver
-,

s tavw en@emne testing @mpsny

i /J;E' i 4619 W. Curtis St. o P. O. Box 15697
W=7 g - TAMPA, FLORIDA 33614
N ’

AGGREGATE TESTS AND CONCRETE MIX VERIFICATION

Cliant: Florida Power Corporation - Ofice; Tampa

Project: Florida Power Corporation, Crystal Date: May 21, 1969

River Unit No. 3, Crystal River, Florida Lab. No. T-21505 (C-2) :
Mix made 4716/69 Mix 2 of 3 —
.5.@9__ P.S.I. at 25 Days Max, Placing Temp. 90 F 6.75__ Sacks of Cement Per Cu. Yd.
A e Silver Sand Company Florida Crushed Stone Co.

Fine Aggregate (MoTETat goarse Aggregate

CementFlorida Portland Type II Heat)  admixture l2@ratard HCF & Darex

CHARACTERISTICS CF PRATERIALS

3 SGREGATE COA"(‘:E AGGR..GA;..
SIEVE SDECIFIC‘\TIO\I % PASSING  SIEVE ASTM C-33 % PASSING
- Avg. Sample ., Size No. 467 Avg. Sample
% © 2%
No. 4 99-100 100.0 o
No. 8. 85-100 99,4 1% 95-100 100.0
NO.IR 65-97 92.0 ln P— 61.8
No. 30 20-70 f2_9 3 35-70 48 8
No. 50 2-35 21,5 W - 79 R
No. 100 0-3 1.9 3" 10-30 _ 22.90
No. 200 No. 4 0-5 5.0
’ No. 8 1.6
RANGE RANGE
Rineness Modulus_2.20-2.40 2.22 7.15-7.45 7.22
Size_, %8 iv
Specific Gravity (S.S.Dry) 2,62 i 2.50
ry Rodded Weight, PCF. 91 1 91.9
Absorption, ¢ 3.6
Organic Matter, I ’*1ate__l.1.g.h.t_.r__tha.n_sr_andard
Corcrete Temp., 82
Alxr Temperature, ]1 F‘ TEST DATA
Water-Cement Ratio, Gals. Per Sack 4.81
Requred Stump, Inches_Max 4 Actual Slq'np, Inches_ 3-3 / &
Air Content, 9% by Volume.. Specified 3 - G AC 3.5

S I Ter s e AET0 & Day 56E0-5700 L‘svg-5680.:
Comp. Strength, 7 Days, PSE
_:f Cz-'z. Stzz?wth 28 Diis ps_2l Day 58/0-6010 Avg- -5940 28 Day Avg- :

PAAYIRIALS PER CQURIC YARD WET MATIRIALS PIR CUBIC Y I3
(Satmrated Scrlece Diy) (Molsturer Fine Apz. 4 Cosrse Agg.—05%)

Cement, Lbs 635 635
Fipe Aggregate, Lbs : 1156 1204
Coars: Aggregate, Lbs 1800 1800
Water, C..ls 32.5 77.0
Admivtuze Daratard HCF 20.25 oz. . ' 20.25 oz.

NAavr oy 3 8 0Z. ) 3.8 0.2..'..,

Respectfully submttted

NGI RING STIN\: CO.
O/\ Nt A é( ~'7- -7 zer T. Kiser
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aw en@eonivg tEsTivg ELAoANY
3 H . ° P. O, Box 15697
TAMDPA, FLORIDA 33614

AGGREGATE TESTS AND CONCRETE MIX VIRIFICATION

Chien:; T+0rida Power Corporation QOifice: Tampa'

roject: Florida Power Corporation, Crystal Date: May 21, 1969

River Unit No. 3, Crystal River, Florida Lab. No. T-21506 (C-3)

Mix made 4/16/69 Mix 3 of 3 i
2000 psi oat9s Days Max. Placing Temp. 90’ F " 1.0 Sucks of Cement Per Cu. Yd.
Fine Aggregate_ Silver Sand Comnanzmdefatgoarse Agaregate £ 1orida Crushed Stone Co.

CementFlorida Portland Type IT Heat) Admixture.@ratard HCF & Darex

CHARACTERISTICS OF RLATERIALS

, — FiidE AGGREGATE COA,_?Q" AGGILGATE
SIEVE SPECIFICATION % PASSING  sievg ASTM C % PASSING
% Avg. Sample VT Size No. 467 Avg. Sample
‘No. 4 99-100 - T00.0 o
No. 8 85-100 99.4 . 1%” 95-100 107.0
No. 16 65-97 92.0 1 --- 6.8
No. 30 30-70___- A2_5 3 35-70 48 8
No. 50 ___5=35 ' 21,5 Yy - 29_8
No. 100 0-5 1.9 37 10-30 22.0
No. 200 No. 4 0-5 5.0
No. 8 : 1.6
RANGE RANGE
Fineness Modulus_2:20-2.40 2.22 : 7.15-7.45 7.22
Size #8 - 1
Specific Gravity (S.8.Dry) 2.62 ‘ 2.50
Dry Rodded Weight, PCF. e 91 1 91.95
Absorption, 9, 3.6
Organic Matter, Plate_.L:.,hLer_tb.an_s.ta.nd.ard
Concrete Temp., F _
_Aix Temperature, 84 E TEST DATA
Water-Cement Ratio, Gals. Per Sack 4.71 .
Required Slump, Inches Max 4 Actual Slump, Inchos—  %-%
Air Content, % by Volume_opecified 3 - &4 Actus 3.5
Ave, Comp. Strength, 7 Days, PSi_ 2600 - 5060 Average 4830 14 Day 5660-5490 Avg-6010
Avea, Comup. Strerngth, 28 Days, PS =£0¢ -6010 2 290-6430 Ave-6360
FYXATERIALS PER CURIC YARD VIET MIATERIALS PR GULIC YATD
(Satarcted Garfase D—;) {Molctarer Mine Ags, ¢4%) Costid Ag2imedct)
Cemert, Lbs 658 658
¥ine Aggregate, Lbs : 1133 1178
Coarse Aggregats, LbSe. 1800 1800
Water, Gals 33 .0 ‘ 27 §
Admixtere Daratard HCF 21 oz, . 21 oz.
Narvex _3.8 0z. _ 3.8 oz.
Respectfully subn..-.e‘.,
LAW Ei ‘C!N"E}? TING CO.
7//// f’/ ){’L Welter T. Kiser
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i /;;5" 1 4819 W. Curtis St o P, ©. Box 15697
\\;\:ff’i | | TAMPA, FLORIDA 33614
AGGREGATZ TESTS AND CONCRETE M!X VERIFICATICN
Cliznt: TFlorids Power Corporation Office: Tampa

Project: plorida Power Corporation - Crystal  Date:  May 21, 1969

River Unit No. 3, Crystal River, Florida Labh. Ne. T-21501 (D-1)

Mix made 4/16/69 - Mix nol of 3 . o

2000  psI at 28 Days Max, Placing Temp. 90 F _6.5 _ socks of Cement Pex Cu. Yd.
Fine Agcregate_ Silver Sand Compam(’Moderatgoarse Aggregate Florida Crushed Stone Co,

CemeniFlorida Portland Type II Heat) Admixture__Daratard HCF & Darex

CHARACTERISTICS OF AMATERIALS -
FINE AGGRIGATE COARSE AGGREGATE

SIZVE  SPECIFICATION % PASSING SIEVE ASTM C-33 % PASSING
34 Avg. Sample 214" Size No. 67 Aveg. Sample
No.4 99-100 100.0 o
NO.R 8?'100 _gq LL 1’/2"
No. 16 65-97 92.0 17 100 100.0
No. 30 30-70 62,5 3 90-100 90 4
No. 50 5‘35 ) 21LS ]/z” _——- jé-%
No. 100 _0-5 1.9 34 20-55 21 9
No. 200 No. 4 0-10 8,3
" No. & 0-5 7.2
RANGE RANGE .
Fineness Modulus 2.20=2 40 2.22 6. 5-6.0 . A SA
8379 58 " #8 3 /4"7
Specific Gravity (S.8.Dry) 2.62 2 .50
)ry Rodded Weight, PCF. 91.1 » 94 &
DSorption, 7, 0.4 3.2
Organic Matter, Plate Lighter than Standard
Concrete temperature, 80" F
Air Tempersture, 19 F  TEST DATA
Water-Cement Ratio, Gals. Per Sack 5.0 Specified Maximum
Required Slurp, Inches Max., & Actual Stump, Inches 3
Air Content, 9, by Volume—_Specified 3 - 4 Actual .6 §
Ave, Comp. Strength, 7 Days, PSI__2220 - 5580 Average 5510: 154 days 5910-6260 Avg. 6090 u
Lve, Comp. Streagth, 28 Days, PSI 21 days 6690-6540 Avg. 66207 26 davs 6/30-6770 Avg.6750}
[MATERIALS PER CUBIC YARD WET MATERIALS PSR CUDIC YARD ',
(Satzrated Surface D7) (Malsturer Pine Ags. ¢%3 Cazrsa Agoe=(<)) g
Cement, Lbs 611 : 611 ‘
Fine Agszregals, Lbs : 11727 1974
Ccarse Aggregate, Lbs 1800 1. )
Viater, Gls 32.5 270 ;
Admixture_Daratard HCF . 19.5 oz, : 80 Nz, [
Darex 20 _n2 — — 2.0~z
Respectfully submitted, : f
' AW, ENGINEERING TEZING CO. .,
- //{é.fa—z/ &JZ/’,,/ 2z Waelter T. Kis e:J

I I W I BN B BN B BN B BN B B S e o ae
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Lavy cvd@mmrivg 7ESTING dMPANY s

| . 42619 W. Curtis St. o P. O. Box 15697 e
TAMPA, FLCTIDA 33614

AGGREGATE TESTS AND CONCRETE MIX VERIFICAT.SN

Client: Florida Powexr Corxporation- . Ofice: Tampa

Jroject: Florida Power Corporation - Crystal Date:  May 21, 1969

Py
- - - - -"

River Unit No. 3, Crystal River, Florida Lab. No. T-21502 (D-2)
Mix‘made 4/16/69 Mix no 20f 3 .
5000  psi. at o8 Days Max. Placing Temp. 90 F _iji_ Sacks of Cement Per Cu. Yd.
Fine Acpregate—Silver Sand Company Coarse Aggregate_Florida Crushed Stone Co,
¥ (Moderate
CementElorida Portland Type II Heat) _ Admixture.Daratard HCF & Darex
Cﬁ“A YACTERISTICS OF MATERBALS
FINE AGGREGAYE COALSE AGGRLICGATE —em——————men
Si=vE SPECIFICATION % PASSING SIEVE ASTM C-33 % PASSING
o Avg. Sample ayr_ Size No. 67 Avz. Sample
I‘EO. 4 99-100 100 . O o
NO,R 85-100 99‘& ll/z” ’
Ne. 16 _65-97 92.0 17 1.00 A00. 0
No. 30 30-70 62,5 3" 90-100 90. %
Ne. 50 2=35 21,5 %" - ' 56.8
No. 100 0-5 1.9 357 20-55 L1.9
Xo. 200 No. 4 0-10 8,5
v No' R O-:) 2 » 2
RANGE RANGE
Finensss Modulus 2..20-2 40 2 22 A 5-A.0 ‘ A 54
Size #8 3/5”
Specifi: Gravity (S.8.Dry) 262 : 2.50
ADr) Rodded Weight, PCF. 91.1 94,4
AbSorption, A Q.4 )
rvanic Matter, Plate.Li.%b.L’.&Lthan_Sat.mliar d
Concrete temperature, 8L F
Aix Teroarature, 80° I TEST DATA
Water-Cement Ratio, Gals. Per Sack 4.81 T
Reg u..:red Stumip, Inches  Max, 4 Actual Slump, Inches 23
Air Content, % by Volume__Specified 3 - & Actual 3..25
Av Cu**J Strength, 7 Days, PSI 5160 - 5200 Average 5180; 14 days 6050-5730 Avg. 5870
Avo. Comv. Strength, 28 Days, PSi2L davs 6300-6160 Avg 6230: 28 days 6£70-6400 Ave 6440
TATERIALS PER CUB!IC VARD WET MATERIALS TIZR CUZIC YAND
(Satarated Sardace Di7) (Moisture: Fine Agz, ¢%; Coarss ADTv=03)
Ceuu_ xt, Lks 635 635
Fine Aggregate, Loz . 1156 ‘ 1204
Cozrsz Aggrezate, Lbs }809 _ 18.9.0....
'i.:]ater, Gzls ) 32.5 27.0
Acmoiture N —-atzrd WCF 20.25 oz. 20 ?3 OZ.
Naray _3.7 0z, ‘ 3 /_0zZ.

Respectj:lly submitied,

W, ENGINEERING TEI'.. '3 CO.
% bees 0// / Ao - Valvor T. Kises
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TESTS AND CONCRETE MIX VERIFICATICN

Page 18 of 45

B0

~AGGREGATE
Client: " Florida Power Corpori:cion: Office: Tampa
Project: Florida Power Corporation - Crystal  Dste: May 21, 1969
River Unit No. 3, Crystal River, Florida Lab. No. T-21503 (D-3)
—l
Mix made 4/16/69 Mix no 3 of 3
5000 _ ps1. at 28 Days Max. Placing Temp. 90 F 7.0 Sacks of Cement Per Cu. Yd.

Silver Sand Companv
(Moderate
CemerntElorida Portland Tvpe TI__Heat)

-
a2

Agzgragate

Coarse Aggregate

Admixture

Florida Crust.d Stone Co,

‘Daratard HCF & Darex

FINE AGGREGATE

CHARA

CTERISTICS OF NMATERIALS

COARSE AGGREGATC

SiZVvE  SPECIFICATION % PASSING SIEVE ASTM C-33 % PASSING

% Avg, Sample 2yw__ Size No. 67 Avg., Sample

No. 4 99-100 100.0 oo

No. & 85-100 99 .4 iy~

No. 16 65-97 92 .0 17 100 _ 100.0

No. 30 30-70 62.5 A 90-100 90 4L

No. 50. 5-35 21,5 " - 54,8

No. 100 0-5 1.9 34 20-55 41.9

No. 200 No. 4 0-10 8.5 _

No. 8 0=-> 2.2
RANGE RANGE

Finensss Modulus_2.20-2 40 2 22 6_5-6.9 & 54

Sive 78 374T

Spacific Gravity (S.8.Dry) 2.62. 2.50

Bsy Rodded Weight, PCF, 9L.1 94, A
Sorption, 7, 0.4 3.2

Crganic Matter, Plat ighte 8 d

Concrete temparature, 80" F

Air Temperature, 80°F TEST DATA

Water-Cement Ratio, Gals. Per Sack 4.64

Required Siump, Inches _Max Aciual Slump, Inches— 3%

Ah Coﬁteqh 70 by Volunp QDGC if].ed 3 - 4 ACtual 3 , O

Ave, Comp. Strength, 7 Dzys, PSI

5240 - 5380 Average 5310;: 14 days 6120-6010 Avg.6070

Lve, Comp. Streagth, 28 Days, PESI 2)1 davs 6400- 6580 Avg. 0490 28 days 6620-6650 Ave 6640

ELATERILLS PER CURIC VARD WET MATERALS PER CURIC YO.ID
(Szturated Eaxrfece Doy) (dfolzturer Fine AcT. ¢9%5 Coarza Asz.==(<))
Cirment, Lbs 658 658
Jina A:»gvegat Lbs 1137 ".-“‘i*
Ccarse Azyregats, Lbs 1200 )
Vizter, Gals 32.5 o 27.0
_’_:: ". _',""" ’)a"'ax.ﬂrd HCF ?] [alA 71 7,
., s . L&
DALe 4 oz, : 02,
E  etfully submitted,
LA Ef\u:!NE'-”‘l\a TESTIIS CO,
/ 4:‘\ -~ P
2t ,/ /*: i gof oL Weolter T, Kiser




1T .
[RYES P fums Sy

Page 19 of 45

i

NG

E

R

T

ElSTR

S

SSTvVE

ONCRET

i S it

oo

COMPRE

-

I RO P

FM 2.6 Exhibit 1

v M : \
“\ . { §eetn K1 IGYA PO MISED W LN Ty .
~

A .
. - < . GE IN T4 oL s

23




FM 2.6 Exhibit 1

o, s I RS RO WA R X+ re
s Law on@nemnig TosTieGg @pAniy
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Page 20 of 45 <

P. O. Bex 15697

I AGGREGATE TESTS AI\D CONCRETE MIXA VERIT :Aah.::-&
Qlient: Florida Power Corporation . Ofﬁce; Tax;np'a

l Project: Florida Power Corporation, Crystal = Date:  May 21, 1969
River Unit No. 3, Crystal River, Florida Lab. No. T-21512 (E-1)

Mix made 4/17/69 .
3000 pSI. ct.28 Days

Ting Ageregate

Mix no 1 of 3
Max. Placing Temperature 90

Silver Sand Co.

5.25

Florida Crushed

gom.,e Aggregate.

Sacks of Cement Per Cu. Yd.

Stone Co.

(Moderate _
Heat) Admixture._Paratard HCF & Darex

Water-Cement Ratio, Gals. Per Sack

Caxor
CHARACTER ?a~.s CF NATERIARS
FINE AGGREGATE COARSE AGGREGATE

sisve SPECIFICATION % PASSING SIEVE ASTM C-33 % PASSING
347 Avg. Sample  gyw___ Size No. 467 Avz. Szmple
Nop. < 99-100 100, .. o

No.8___ 85-100 9.4 1%~ 95-100 100.0Q
No. 16 65-9/ 92.0 1” —-- 1.5
No. 30 30-70 62.5 AL 35-70 48,8
135, 50 5-35 21.5 Yo' - 29_R
No. 160 0-3 1.9 3 10-30 29 ()
No. 200 No. ¢ Q-5 = 0

) No. 8 1.6
RANGE RANGE _

Vineress Modulus 2.20-2 .40 2. .22 7,15-7.45 7.22

Sizeo ’"8 L
Specific Gravity (S.S.Dry) 2.62 7.50
Dry Redded Weight, PCF 91.1 91.9
Absorption, A A 5 5
Crganic Matter, Plate_Lighter than Standard

Concrete Temp. 81" F

Alx Tp'zlppratlwpr 22" F TEST DATA

6.0 Specified Maximum

Required S;ump, InchesMax., & Actual Slump, Inches. 2%
. Air Content, 9, by Volume__Specified 3 - 4 Actual 4.9 :

Ave, COT’-J Stren th, 7 Days’ PSI "290 33’30 Averaoce 3310 14 Dav 3890 4070 AV’E"3980

Zve. Comp. Strength, 28 Days, PSL_21 Dav 4280~ 4390 Avg-4340 28 Dav 4420-44 Ave-4420

FLATERIALS P3N CUBIC YARD WET RIATERIALS Pt QUDIS YaRD
{Sstaraisd Scrdoee Dry). {Molsture: Fine Aso, L-H Cozra ASTe=362)

Cement, Los 494 494

Fine Aggrepate, Lbs 1295 1358

Coarse Agaregate, Lbs 1800 1500

TVztaz, Jals 31.5 25,5 )

Llminture _Darr~-22d HCF 15.75 oz. 215 oz. l
. NEre 3.3 - 3.3 o2 ‘

--r-—r-—-T—r“--—

Pespocz/ully submitted,
NGINEERING ""x:

s 7 B

ING C... ' ;
fbi' Otzr T. Wisar

= - |
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AGGREGATE TESTS AND CONCRETE MIX VERIFICATION

tamt: Florida Power Corporation - Ofice: Tampa

Projectt Florida Power Corporation, Crystal Date: May 21, 1969

River Unit No. 3, Crystal River, Florida Lab. No. T-21513 (E-2)

{ix made 4/17/69 Mix no 3 of 3 ‘

3000 pSy ct.2s Days ~ Mex. Placing Temperature 90 _2:2 _ Sacks of Cement Per Cu. Yd.

Tine Aggregate_Silver Sand Co.

Tse Aggregptp Florida Cr\lshed Stone CO.

oCETEt S
Coment _Fiorida Portland Type IT  Heat) agmixture. aratard HCF & Darex

CHARALCTE .‘CS CT ELATCRIALS
FINE ACGREGATZ COARSE AGONECAT] e
steve SPECI F CATION % PASSING SIEVE ASTM C-33 % PASSING
4 Avg. Sample 21,7 Size No. 457 Avg. Szmple
No. 4 99-~100 100.0 2
No. & 85~100 99.4 114" 95-100 100,90
Wo. 16 65~97 . 92 .0 17 —_——— 51 &
No. 50 30~70 62.5 37 35-70 48 R
No. 50 5~35 ' 21.5 l/," - 20 8
No. 160. 0~5 1.9 337 10-30 22 0
No. 200 No. 4 Q-3 5.0
: No. 8 " 1.6
RANGE ' RANGE
Fineness Modulug 2,20-2 .40 2 122 7,15-7.45 7 .1.:2‘2
Siza i #8 .
Specific Gravity (S.85.Dry)—— 2.62 2.50
Dry Rodded Weight, PCF 91.1 a1 9
Absorption, %, ['NA 1 4
:ga.mc Matter, Plate Lighter than Standard
Concrete Temp. 81'F
Aix 'i‘nrr@ax;arurp R F TEST DATA
V/zter-Cemont Ratio, Gals. Per Sack 5.91
Required Slump, Inches _ Max, & A.ctu:zl Slump, Inches 3
- Air Content, ¢, by Volume Soec1f1ed 3 -~ 4 Ac 4.0
Ave, Comp. Strength, 7 Days, PSI OU - 54/0 Average T3LAU 14 Dav L280-4370 Avz-4300
Ave, CGZ'.'.E). Strength, 28 Days, PSI 21. Dav L710-4560 Avg-4640 28 Dav 4600-4740 Avg-4670
b ‘."“"'"’ LS PER CUZIC YARD WET PAATERIALT 28X QU2 varn
{Satmrated Sarface Dry) (Llatitere: Fine Ags. 460y Cearps Lgo.=if))
Cament, Lbs : 517 517
Fiae Argregate, Lbs ' 12 3; 1 g ~ 'i
Ccarse Agzregate, Lbs 18 1AL,
.‘7‘&.‘.\.;, \:r.lq 32 . 5 lb LD
LiminturenAaratsrd BUCR 16.5 oz, : 16,5 oz,
— Na-=ax 3.3 0z, _ 3.3 o=

Respectfully submitied,
AW EN yEERlNG :STINC CO.
/gk’w)ﬁ’ ’9’: gn-- Waites T. Kiser
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AGGRECATE TESTS AND CONCRETE MIX VE RIFCATION

Cixi: Florida Power -Corporation Oliice: Tampa

Swojeet: Fiorida Power Corporation, Crystal Date: May 21, 1969
River Unit No. 3, Crystal River, Florida Lab, No. T=21514 (E3)

Mix made &4/17/69 Mix no 2 of 3
3000 _ ps.l at.28 Days Max. Plac ing Temperature 90 5.75  Sacks of Cement Per Cu. Yd.

Tine Aggregote Silver Sand Co. rse Aggregate Florida Crushed Stone Co.

(Moaer e
Coment Florida Portland Type II _ Heat) aamixture Daratard HCF & Darex

CHARACTERISTICS ©F RIATERIALS
FINE AGGREGATE ' COARSE AGGRIGATE

sizve SPECIFICATION % PASSING SIEVE ASTM C-33 % PASSING

347 Avg. Sample oy,m___Size No. 467 Avg. Sample

No. 4 99-100 100.0_ o .

No. 8 85-100 99.4 14" 95-100 )

No. i6 65-97 . 92.0 17 - A1 8

No. 30 39-70 62.5 34 35-70 £8.8

No. 50. 2=33 21.5 Vy" - 20

No. 100 0=5 1.9 e 10-30 22 0

No. 200 No. 4 Q-5 2.0
' . No. 8 ; 1.6

RANGE RANGE

Tineness Modulng  2.20-2.40 2,22 7.15-7.45 7.22

Size i#8 17

Specific Gravity (S.S.Dry) 2.62 ' 2.50

Dry Rodded Weight, PCF 91.1 91 g

Absorption, %, 0.4 ' A

zganic Matter, Plate__Lighter than Standard
Concrete Temp., 82°F
ir_Temperature, 87T TEST DATA
Water-Cement Ratis, Gals. Per Sack 5.63
Raquired Stump, Inches . Max, & Actual Slump, Inches 3-3/4
. Air Centent, % by Voleme——Specified 3 .- & Actual 4.0

“ve. Comp. Strength, 7 Days, PSI__3470 = 3680 Average 3570 14 Dav 4630-285u" Avg=2760
Ave. Comp. St:enirth, 28 Days, PSI_21 Dav 4990-4920 Aveg-4960 28 Day 5£30=5130 Avg-3180

LATERIBLS PIR CUBIC YARD WEY RATERIALS PR QUL VARS
) {Szt=ratsd Suclzee D7) ~ (Molatnre: Fino Acg. ¢%t Coarted Agt,—0%%) .
Cement, Lbs - 541 b
Flze Aggregate, Lbs 1205 -
Coarse A -2goi., Lbs 1800 160
ilgl.&,}', Gals 32 . 5 2 6 5
Llm e Dararacd HOFE 17.25 oz. 17.75 oz.
__Narex 4 oz, : " 4 oz,

,w’ct/ul’y subrmitted,

‘N '"'\IGI /EL ANG/) ’3 NG COQ,
/‘m“f,)p'u/ J "I-’alt:' T. Kiser
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Client: Florida Power Corporation.-s

| :FM 2.6 Exhibit 1
T LAW EN@NGERING TESTING @MPANY

£619 W. Curtis St.
TAMPA, FLORIDA 33614

L]

ds B

Page 24 of 45 /

-P. C. Box 15697

AGGREGATE TESTS AND CONCRETE MIX VERIFICATICN

Office: Tampa

Project: Florida Power Corporation, Crystal Date:  May 21, 1969
River Unit No. 3, Crystal River, Florida Lab. No. T=21509 (F-1)

Mix made 4/17/69

3000  psui. at 25 Days

Fine Aggregate.

Silver Sand Company Coarse Aggregate

{(Moderate

Mix No.l1 of 3
Max. Placing Temp. 90" F

.._5_'._.2.2._ Sacks of Cement Per Cu. Yd.
Florida Crushed Stone Co.

Cerent_Florida Portland Tvpe II Heat) Admixture.Daratard HCF & Darex

CHARACTERISTICS OF RMATERIALS
FINE AGGREGATE

sieveE SPECIFICATION

% ”

COARSE AGGREGATE

No. 4

No. 8.

No. 16

No. 30

* No. 50

No. 100
-No. 200

Fineness Modulus.

Size.

2.20-2.40

Specific Gravity (8.5.Dry)
Dry Rodded Weight, PCF.
_Absorption,
Organic Matter, Plate
“Concrete Temp.,

Air Temperature,

IR NN BN BN BN BN B em w ae ae

Water-Cement Ratio, Gals. Per Sack
Required Slump, Inches_Max, &

ir Content, % by Volume
Ave, Comp. Strength, 7 Days, PSI

Cement, Lbs

Water, Gals
Adraizivra

% PASSING SIEVE ASTM C-33 % PASSING
Avg. Sample 214% Size No. 67 Ave. Sample
LY .
1] ”
1"/1 100 100.
Y 00-100 90.4
Y%, - . -56.8
Y 20-55 41,
No. 4 0-10 8
No. 8 0-5 2,
RANGE
6.5-6.9 6.5
3/4
2.50
_94.6
' 3.2
Lighter than Standard
TEST DATA
6.0 Specified Maximum'
Actual Sl , Inches. 3
Specified 3 - 4 Actuauf“p 5.0

2970 - 2970 Average 2970

FMATERIALS PER CUBIC YARD

(Satarated Surface Dry)

WET RIATERIALS PER CUBIC YARD
(Molstures Fine Agg. 1502 Coarve AT —0%)

14 days 3640-3890 Ave. 3770,
Ave. Comp. Strength, 28 Days, PSIZL days 4030-407Q Avg,.4050; 28 days 4170-4940 Avg 4210°

494
ine Aggregate, Lbs 1348
Coarse Aggregate, Lbs %2’90
)

tard HCF 1L5.75 oz, 15.7% oz.

!ggggé 2,9 oz,

Respectfully submitted,
LAW ENGINEERING TESTING CO.

CZ(%:/M (Pl /’I— Jzlter T,
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7, Law en@cenime TesTiNG @mpAany
é ,7,.-;., i 4619 W. Curtis St. o P. O. Box 15697
N | TAMPA, FLORIDA 23614

AGGREGATE TESTS AND CONCRETE MiIX VERIFICATION
Cliant: Florida Power Cofporation QOffice: Tampa

Project: Florida Power Corporation, Crystal Date:  May 21, 1969

River Unit No. 3, Crystal River, Florida Lab. No. T-21510 (F-2)

Mix made 4/17/69 Mix No. 2 of 3 | \ ‘
M_. P.S.I at 28 Days Max. Plac 1?18 Temp. 90 F 2.3 __ Sacks of Cement Per Cu. Yd.

Fine Aggregate Silver Sand Company Coarse Aggregate_florida Crushed Stone Co.
(Moderate

Cement_Elorida Portland Type II Heat) Admixturearatard HCF & Darex

CHARACTERISTICS OF MATERIALS
FiINE_AGGREGATE : COARSE AGGREGATE

siIeve SPECIFICATION % PASSING  SIEVE ASTM C-33 % PASSING
3 Avg. Sample ay,»___Size No. 67 Avg. Sample
. No. 4 99-100 100, 0 % :
No. 8 85-100 TIRA S 1K : .
No. 16 65-97 920 1" 100 100.0 -
No. 30 30-70 62.5 S 90-100 90.4
No. 50 2-35 21.5 Yo - 56.8
No. 100 0-5_ 1.9 e 20-55 £1.9
No. 200 No. 4 0-10 8.5
: ' . No.8 0-3 2.2
RANGE RANGE - ,
Fineness Modulus _2.20-2.40 2.22 6.5-6.9 6.56
Specifie Gravity (8.8.Dry) . -
Dry Rodded Weight, PCF 91.1 ' 94,6
. Absorption, A 0.4 ~ 3.2
Organic Matter, Plate_l&M_&_S_tﬁBd_ard
“"Concrete Temp,
Air Temperature, ST’” TEST DATA
Water-Cement Ratio, Gals. Per Sack 5.91
Required Slump, InchesMaX. 4 Actual Slu p, Inches 3-3 / 4
Air Content, ¢, by Volume Specified 3 -~ 4 Ac

Ave, Comp. Strength, 7 Days, PSI_._3610-3470 M 4490 Avg 4370
Ave, Comp. Strength, 28 Days, PSI21_days-4670- 740 Avg. 4710 28 davs 4800-4830 Ave 4820

PRATERIALS PER CUBIC YARD . WET SIATERIALS PER CUBIC YARD
(Satarated Surface Dry) (Molatare: Fine AgZ. 4%i Coarss ACT—05)

Cement, Lbs : ,517 517

Fine Aggregate, Lbs 1237 : 1288
Coarse Aggregate, Lbs 1800 ' : 1800
\I/Qfe;-, Gals ) 32.5 26.5
Admixture__Raratard HCF 16.5 oz. 16.5 oz.

Darex. 4 oz, - —— . 4 —Q'Z o ==

Respectfully submitted,
LAW ENGINEERI! JESTING co.

i
!
i

- Walter T, Kiser ;
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|- s LAW ENGINEERING  TESTING QMMW g

K{ /7 4619 W. Curtus St o P, O. Box 15697
l TAAPA, FLORIDA 23614

AGGREGATE TESTS AND CONCRETE MIX VERIFICATION

I Client; Florida Power Corporation ! Office;  Tampa
Project: Florida Power Corporation, Crystal Date:  May 21, 1969
River Unit No. 3, Crystal River, Florida Lab. No. T-21511 (F-3)
l Mix made &/17/69 Mix No. 3of 3 . .
3000 psiI at 28 Days Max. Placing Temp. 90°F  __5.75 Sacks of Cement Per Cu. Yd.
I Fine Aggregate Silver Sand Company Coarse Aggregate_ Eltorida Crushed Stone Co.
(Moderate ‘
l Cement_Florida Portland Type II Heat) Admixture.Raratard HCF & Darex
CHARACTERISYICS OF RIATERIALS
FiNE AGGREGATE COARSE AGGREGATE ———mmeo—————
SIEVE SPECIFICATIO\T % PASSING SIEVE ASTM C-33 _ % PASSING
Y Avg. Sample oy Size No. 67 Avg. Sample
No. 4 99-100 100,0 o
. No. 8 85-100 99.4 1%” :
No. 16 A5-97 .92 0 1 100 ' _100.0
No. 20 30-70 62.5 1y 90-100 90.4
l No. 50 3-35 ) 21.5 VAL ——— ] 56.8
No. 100 1) 1.9 3 20-55_ 41,9
No. 200 No. 4 0-10 8.5
I : No. 8. 0-5 2.2
RANGE \ RANGE - |
Fineness Modulus__2.20-2.40  2.22 6.5-6.9 ‘ ’ 6.56
I Size #8 . /4"
' Specific Gravity (S.S.Dry) 2,62 2.50
Dry Rodded Weight, PCF : 91 1 94 .6
. Absorption, ¢, 3.2
I Organic Matter, Plate nghter th an Standard
“Concrete Temp. 8I'F
Alr Temnerature ]82°F TEST DATA
l Water-Cement Ratio, Gals. Per Sack 5.65
Required Slump, Inches Max, 4 —— Actuxl S]umf Inches EB 3/4
Air Content, 9, by Volume Specified 3 - 4 ct 0
l AAve. .::n]p_ Strength’ 7 Days, PSI 4000 - O vera q 1.4 daVS 48‘%0 48 10 Av 4850
l FAATERIALS PER CUBIC YARD : WET MATTRIALS PER CUBIC YARD
{Saturcted Surface Dry) (Molstures Fine Agy. (%3 Coarse Arm.—(%)
Cement, Lbs : 541 : 541
l Fine Aggregate, Lbs 1205 : 1255
. Coarse Aggregate, Lbs 1800 : 1800
Water, Gals Z.3 7 ' 26.3
Adrmixture paratard HCF 17.25 oz. . 17.25 oz.
I Darex L_oz 4 oz —
: Respectfully submitted,
I LAW NGINEERING ? STING CO.
: 4“/ Walter T. Kiser :
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®

/"":5 LAW ENGINCERING T"S NG COMPL..T?
H =y 4619 W. Curtis St. o B, O. Box 15697
N TAMPA, FLORIDA 23614

AGGREGATEZ TESTS AND CONCRETE MIX VIRIFICATICH

Client: Florida -Power Corporation Office: Tampa

Project: Florida Power Corporation, Crystal Date:  May 21, 1969

‘River Unit No. 3, Crystal River, Florida Lab. No. T-21518 (G-1)

Mix made 4/18/69 Mix lof - 3 -

_3_0_99__. P.S.I. at 28 Days ‘Max, Placing Temp. 90 _...é__s.._ Sacks of Cement Per Cu. Ya,
«+a Silver Sand Co. +o Florida Crushed Stone Co.

Fizne Aggrev e (Modera 1glgarse Aggregate

Ce.,e,.f Florida Portland Type II Heat) Admixtere_Daratard HCF & Darex

CHARACYERISTICS OF MA‘E’ER!AE.S

' FINE AGGREGAYE ‘ COARSE AGGREGATE

SIEVE SPECIFICATICN % PASSING SIEVE AST™M C-33 % PASSING
3% Avg., Sample 2147 Size No. 8 Avg, Sanple
No. 4 99-100 100 o = |
No. 8. 85-100 99 4 L1y

No. 15 65-97 92.0 1

No. 30 30-70 62.3 3

No. 50 5-35 235 ¥, 100

No. 100 Q-5 1.9 3 83-100 100,90

No. 250 : No. 4 10-30 19 .4

‘ No. 8. 0-10 1.5
RANGE

Fineness Modulus.—2.20-2 40 2,22 5,79 .
Sizea #8 -,J'-/-L
Specific Gravity (8.S.Dry)- 2.62 2 . 4A

Dry Redded Weight, PCF. 91.1 86 .4
Absorption, % 0.4 4 N
Organic Matter, Plate Lighter than St:andard

Concrete Temp . 827

Air Temp., 80 TEST DATA

Water-Cement Ratio, Gals. Per Sack 6.0 (Specified Maximum) -

Required Slump, Inches Maximum 4 Actual Sluvnf Inches. L%

&ir Ceontent, % by Volume Specified: 3 - 4.0

A--.. Comp. Strength, 7 Days, P31_3430 = 3360 Average 3400 .14 days 4140-4250 Avg. 4200
SV, wwu Str ng&h 28 Days' pSI 21 da\]S 4600 4490 AVE 4550 28 daVS 50?0 4990 A.\IQ 5010

IMAYERIALS PER CUBIC YARD . WET RIATEIALS PER CURIS Y.
. (Sztarcied Ourfzco Dry) (Llolgture: Mine Agyg. d655: Coarsa .\ ne=063)
Cement, Lhs 517 517
Fine Aggregate, Lbs 1215 ' 1255
Coarse Lyzregate, Lhe 1800 _1LE00
Water, Gz 33.0 2L 0
Admixture__aratard HCF 16.5 oz. - l6.: oz.
Darex 2.9 oz, : ___2 ._°_,07

Respectfully si:bmitted,
LAW EMGINZEZRING TZO: 1115 CO.

B frboapaed Lol 5 v i
Lo L b e —————
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A

\ J TAMPA, FLORIDA 33614

ATGREGATE TESTS AND CONCRETE [AIX VERIFICAVILN

I F‘M 2.6 Exhibit 1 ‘ Page 29 of 451/
k.:d\.’ukrﬂ . ,

( g LAW E ERING TeESTING COMMPANY

Cliert: Florida Poxqér- Corporation Offica: Tampa

Project: Florida Power Corporation, Crystal Date:  May 21, 1969

River Unit No. 3, Crystal River, Florida Labh. No. T-21519 (G-2)

Mix made &4/18/69 ‘ Mix 2 of 3

_3299___ PS.I at 2§ Days Max. PlaC1ng Temp. 90 . J. 75 Sacks of Cement Per Cu. Yd.
: coeacaia Silver Sand Co. ] Florida Crushed Stone Co
Fine Aggregate 1 :
LFoe aggrege (Moders éloarse Aggregate

Coment _Florida Portland Type II Heat) Admixture Daratard HCF & Darex

CHARACYERISTICS OF AATERIALS

FINE AGGREGATE COARSE AGGTIGATE =
SIEVE SPECIFICATICN % PASSING SIEVE ASTM C-33 - % PASSING
%" Avg. Sample 2V, Size No, 8 Ave . Sample
No. 4 99-100 100 ore e
No. & 85-100 99 .4 1"
No. 16 65-97 92.0 1”
No. 30 30-70 - : 62.5 3,7
No. 50 5-15 215 an 100
No. 100. 0=5 1.9 3 85-100 100.0
“No. 220, ' No. 4 10-30 19,4
) No. 8 . 0-10 1.5
RANGE .

Fineness Modulus— 2,20-2 40 2.22 579
Size 8 34
Specific Gravity (8.8.Dry) 2.62 2.46

ry Rodded Weight, PCF 91.1 86 4
Absorption, % 0.4 L0
Organic Matter, Plate Lighter than Standard
Concrete Tefnp 82°
Air Temp., 80 TEST DATA
Water-Cement Ratio, Gals. Per Sack 5.74 ,.
Required Slump, Inches. MaXimum & ActuaA Slumpl Inches— 2
Air Content, 9, by Volume__Specified: 3 - ctua L.25

Ave. Comp. Strennth, 7 Days, PSI__3180 - 3110 Average 3150: 14 days 4100-4170 Avg.4140
e D e e BT days Lh60-GLB0 Av. k6025 Gave 5770-4600 Ave 690

IDATIIALS PER CUBIC YARD WIT PRATTRIALS PIR JUZIC VAL
(Satarated Exrfaze Dry) (Molstsre: Fine Azg, ¢G50 Coatia AZ=i9))
N u!.’nt, an 541 541
Tine Aggrezate, Lbs 1195 -’ Lfl““
Coarse Aggresate, Lbs 1800 1300
Water, Gals 33.0 - 27.0
Admixiure.nDaratard HCF 17.25 oz. . 17.25 oz.
Darex 2.9 oz, 2.8 oz,
Respect/ully submitted,
ENG!&ECQ'NC ESTING CO.
p /
vu’ﬂ./z// / 5,‘ <. f/\Iq iter T, Rieer

>
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A, LAW @ncomve TesTie Bvoany

{,/‘ 1'7:; 3 L8 2 g
[l 4619 W. Curtis 55. o P, O. Box 15697
U . TAMPA, FLORIDA 33614

AGCGREGATE TESTS AND CONCRETE MIX VERIFICATIGN

Cii:nt: Florida Power Corporation Cffice: ampa

Projectt Florida Power Corporation, Crystal Date:  May 21, 1969

River Unit No. 3, Crystal River, Florida Lab. No. T=21520 (G-3)

Mix made &/18/69 Mix 3 of '3 :

399_9_._._ P.S.1. at 28 Days Max. Placing Temp, 90 _._é_.,Q_... Sacks cf Cement Per Cu. Yd.

Tine Aggregate Silver Sand Co.

c Acerecate. Florida Crushed Stone Co.
(Mocler:».n:émrse ggregute

Cament_Florida Portland Tvpe I Heat) Admixture_Daratard HCF & Darex

CHARAC’B‘ERBS?!CS_ OF PAATERIALS
FINE AGGREGATS ' '

COARSE AGGRIGATC

SIEVE SPECIFICATICN - % PASSING SIEVE ASTM C-33 % PASSING
AL Avg. Sample 21" Size No. R Ave, Szmpile
No. 4 96-100 100 20

No.8 85-100 99.4 S

No. i6. 65-97 92.0 1

No. 30 30"70 i 62L5 ,\/‘»

No. 50 S5-35% 2158 Yot 100N

No. 100 Q-5 1,9 % 85-100 100,90
No. 200 No. 4 10-30 10,4

: No. 8 0-10 1.5
RANGE

Fineness Medulus__2,20-2,40 2,22 : 5.1¢

Size 1:8 I
Snecific Gravity (S.S.Dry) 2.62 ‘ 2 46

Dry Rodded Weight, PCF 91.1 86.4
Absorption, % Q.4 4 0
Organic Matter, Plate Lighter than Standard

Concrete Temp., 83°

Air Temp. , 80:J TEST DATA

Water-Cement Ratio, Gals. Per Sack 5.3

Reguired Slump, Inches MaXimum 4 Actual Slump, Inches 2-3/4 i
Air Content, % by Volume_opecified: 3 - 4 Actua 4,

Ave. Comp. Strength, 7 Days, PSI 3360 - 3250 A\_Ierage 3330: 14 davs L0GCN-4070 Ave 4040 |
Lvye, Cor.:lp. t;ength’ 28 Days] PSI 21 daVS 4710-4630 AV2.4-670: 28 davs A990—5020 A‘J?.SOIO

LAATIRIALS PER CUBIS YARD WEY RIATERIAT T PER CUSIC YARD
(Szturcted Sx:fzce Diy) (biolaturer Fine Az, <953 Cearss A5 —i9y)
Cement, Lbs 564 564
Fine Aggregate, Lbs 1175 _ 1223
Coarse Agiregate, Lbs 1800 18GC
V/ater, Gals - 33.0 27.5
Adminture_ Daratard HCF 18 oz, . IS oz.
Narex 2.9 oz, 2.9 n=.
. Respectfully submitted, )
LAW El\fG!NyEF'“.ENG ‘.?’.STING CO.
o / e -
s '/Sé///l’f‘/«{/ ﬁﬁf{bb‘z///{":: WeTmavwe M <2
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,;f\ LAW EN@NEERING TESTING Q@MPANY e vd

iege

L‘\jll -~ B 4619 W. Curtis St. o P. O. Box 15697
Wi g
N TAMPA, FLORIDA 33614
AGGREGATE TESTS AND. CONCRETE MIX VERIFICATION
Che'xt Florida Power Corooration-- Office: Tampa
‘ Project: Florida Power Corporation, Crystal Date:
River Unit No. 3, Crystal River, Florida Lab. No. T=-21521 (H-1)
Mix Made 47/18/69 Mix 1 of 3
. 0
1500 psi ar oS Days Max. Placing Temp. v90 F _3.50  Sacks of Cement Per Cu. Yd.
Fine Aggregate_ SLilver Sand Company _°  coarse Aggregate_Elorida Crushed Stone Co,

—EN BN BN I I W = - -

- (Moderate
Cement_EFlorida Portland Type IT _Heat) Admixture.Raratard HCF & Darex

CHARACIERRS?ICS OF MATERIALS
FINE AGGREGATE COARSE AGG&EGATE

SIEVE SPECIFICATION % PASSING SIEVE ASTM C-33 % PASSING

B Avg. Sample oy~ No. 467 Aveg, Sample

No. 4 99-100 100, 0 o

No. 8 85-100 99,4 14" _95-100 100.0

No. 16 65~97 92,0 '1» , - 61-8

No. 30 30-70 625 4 35-70 48 R

No. 50. 5-35 23.5 1y - 29 R

No. 100 Q-5 1.9 3% 10-30 : 22.0

No. 200 No. 4 O_L B . 5‘0
No. 8 : 1.6

RANGE . ) : RANGE

Fincness Modulus— 2;20-2 /40 2.22 7.15-7. 45 7.22

Size. 3 ‘ 3L

Specific Gravity (S.S.Dry) 2 62 2 50

Dry Rodded Weight, PCF. 91 l 91.9

Absorption, %, ‘ : — : 3.6

Organic Matter, Pla:e.LJ.ghL.ex._than._ﬁ.:anslard :

Air Temperature 84°F

Concrete Temp, . . 82° F TEST DATA

Water-Cement Ratio, Gals. Per Sack 9.29

Required Slump, Inches Maximum 4 . Actgal Slqu. Inches 3

Air Content, % by Volume__Specified 3 -'4 ctua o D.D

Ave. Comp. Strength, 28 Days, PSL.2L Days 1880-1910 Avg, 1900 28 Days 2120-2210 Ave-

2170
FAATERIALS PER CUDIC YARD WET MAYERIALS PER CUBIC YARD
(Satarated Burface Dry) (Mofstures Fine Agy, ¢%3 Coarse AZZ.—0%)
Cement, Lbs, 329 » 329
Fine Aggregate, Lbs ' 1411 - 1469
Coarse Aggregate, Lbs - 1800 1800
Water, Gals 32.5 26.0
Admixture_paratard HCF 10.5 oz. 10.5 oz.
Darey ‘ 3.3 oz. ~ ' 3.3 oz.
Respectfully submitted,
LAW ENGINEERING TESTING CO.
- ;] Ry %L- Walter |T. Kiser

...... v prtvnm oo s wwm b i e e b .

Ave. Comp. Strength, 7 Days, PSI—. 1240 - 1200 Average 1220 14 Davs 1630-1660 Avg-1650
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LAW EN@NEERING TESTING @MPANY

‘[/]"' n 4619 W, Curtis 5t¢. o P. O. Box 15697

R\,\\i—fyﬂ TAMPA, FLORIDA 33614
AGGREGATE TESTS AND. CONCRETE MIX VERIFICATION

Client: Florids Power Corporation Office: Tampa
Project: Florida Power Corporation, Crystal Date: May 21, 1969
River Unit No. 3, Crystal River, Florida Lab. No. T-21522 (H-2)
Mix Made &4/18/69 Mix 2 of 3 ) - o
_]‘_5_%__. P.S.I. at 28 Days Max. Placing Temp. 90 F —3.75  Sacks of Cement Per Cu. Yd.
Fine Aggregate Silver Sand Company Coarse Aggregate_ Florida Crusbed Stone

(Moderate
Cement. Florida Portiand Type TT Heat) Admixture_DRaratard HCF & Darex

CHARACTERISTICS COF MATIRIALS

FINE AGGREGATE COARSE AGGREGATE —ermo—eme

SIEVE SPECIFICATION - % PASSING SIEVE ASTM C-33 % PASSING
% Avg. Sample oy~ No. 467 Avg, Sample
No. 4 _99-100 100.0 o
No. 8. 85-100 99 4 1%* 95-100 100.0
No. 16 65-97 92.0 17 - 51.8
No. 30 _30-7Q 2.9 AL 35-7Q 48 8
No. 30 35-135 21.5 LW .= 29,8
No. 100 Q-5 1.9 ¥ 10-30 22,0
No. 200 No. 4 0-2 2.0

R No. 8 1.6

. RANGE _ . RANGE

Fineness Modulus 2 N 20-2 l40 2 . 22 7 N 15 -7 N 45 7. 22
Size. #8 1k
Specific Gravity (S.S.Dry) 2 _H2 i 2.50
Dry Rodded Weight, PCF 91 l _ 91.9
Absorption, A 3.6
Organic Matter, Plate_ngh.C.er_C.h.aD._S.t.aniaI d
Air Temperature . 82°F
Concrete Temp, . 3L E TEST DATA
Vater-Cement Ratio, Gals. Per Sack 8.67
Required Slump, Inches Maximum 4 ActAlal Slqu, Inches. 3%
Air Content, % by Volume Specified 3 -~ 4 ctua 3.2

Ave, Comp Strenv’rth 7Days PSI 1520 - 1450 Avera 149 14 Days 1950-1 0 Av -1920
Ave. Comp. Strength, 28 Days, PSI 21 Dav 2370-2400 Avg-2390 28 Dav 2400-2480 Av0-§+7 40

FAATERIALS PER CUBIC YARD WET PMMATERIALS PER CUSIC YARD
(Satcrated Barfacs Dry) (Molsture: Pine Agg. 493 Coarve AgT.—0%)

Cement, Lbs lggg l?i??)

Fine Aggregate, Lbs : : 2

Coarse Aggregate, Lbs 1800 - 1800
Water, Gzis 32.3 276 _0
Admisture_ Paratard HCF 11.25 oz. 11,25 oz.

Narex 2.6 oz, - 2.6 oz,

Respectfully submitted,

W ENGINEERING TING CO.
C??’%&)M(ﬂ - Walter T. Kiser

- Ay vy YA S ¢ 4 s e S -t )
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\ LAW EN@INEERING TESTING @MPANY =
e

SN _;n

45619 W. Curtis St. o P, O. Box 15697 e :
TARPA, FLORIDA 33614 ONET y

AGGREGATE TESTS AND CONCRETE MIX VERIFICATION

Client: FloridaPower “Corporation- Office: Tampa
Project: Florida Power Corporation, Crystal Date: May 21, 1969
River Unit No. 3, Crystal River, Florida Lab. No. T=21523 (H-3)
< Made 4/18/69 Mix 3 of 3 T '
};Sﬁ)_ P.S.I. at 28 Days Max. Placing Temp. 90 F 4.0 sacks of Cement Per Cu. Yd.
Fine Aggregntp Silver Sand Company_ Coarse Aggrcgate Florida Crushed Stong Q!ZI
(Moderate

Cement.Elorida Portland Type I1 Heat) Admixture_Daratrard HCF & Darex

CHARACTERISTICS OF RMATERIALS

FINE AGGREGATE COARSE AGGRZIGATE

SIEVE SPECIFICATION % PASSING~  SIEVE ASTM C-33 % PASSING

37 Avg. Sample g~ No. 467 Avg . Sample

No. 4 99-1.00 100.0 o ,

No. 8 85-100 99,4 1%” 95-100 100.0

No. 16 65-97 92.0 17 - ‘ 61.8

No. 30 30-70 25 A 35=-70 ‘ 48 R

No. 50 5-39 21.5 ' 1/," -=- 29.8

No. 100 0-5 1.9 3 10-30 22.0

No. 200 No.4 0-3 2.0
No. 8 1.6

RANGE RANGE

Fineress Modulus___2:20-2,40 2 .22 7.15-7.45 7.22

Q ira !&8 1 14"

Specific Gravity ($.8.Dry) 2 62 2.50

Dry Rodded Weight, PCF 91 1 . . g1.9

Absorption, A : 3.6

Organic Matter, ante_nghJ;.ex_.man._.s.r_an_a.rd :

Air Temperature . 82F

Concrete Temp, 82" F TEST DATA

Water-Cement Ratio, Gals. Per Sack 8.12

Required Slump, Inches_Maximum & Achua{ Slufp, Inches 4%

Air Content, % by Volume—_Specified 3 -4 2.0

ve. Comn.'Stechuth 7 Daye. PSL_ 1520 = 1500 Average 1560 14 Dav J2070-1030 Avg=2000
“ove. Comb. suﬁﬁgm 28 Duys, PSL Z1 Day 2510-7400 e 7700 T _WWST‘_Q‘Z‘DM 50- Ave-7520

PMATERIALS PER CU3IC YARD WEY MATERIALS PER CUBIC YARD
(Satarated Sarface Doy) (Molstures Fine Agg. (%3 Coarse AZT.=0%)
Cement, Lbs 376 ‘ 376
Fine Aggregate, Lbs ; 1374 ‘ 1431
Cezrse Aggregate, Lbs 1300 1800
Water, Gals 32.5 26.0
Admixture_ paratard HCF 12 oz. . . '12 0Z.
Darey 2.6 oz. Z.o ozZ.

Respectfully submitted,
wa ENGINEERING TESTING CO.

tu/ /Ag//,{?- Walter T. i\iser
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LAY WPGINEERING TESTING @DMPANY
412 Plasters Ave.,, N. E. o P. O. Box 13013, Sta.
ATLANTA, GEGRGIA 20324

4

ROPEORT OF _SIEVE ANALYSIS OF FINE AGGREGATE

l (z=8: Florida Power Corporation Ofice: Tampa

Peojest: Florida Power Corporation Date: 4/22/69
Crystal River Unit No. 3
Florida

Crystal River Lab: No. T-21630

I Delivered to LETCO By West Coast Concrete Company

Source: Silver Sand Company
/

Test Method: ASTM C 136, Test for Sieve or Screen Analysis of Fine and
Coarse Aggregates.

PERCENT PASSING

| AVERAGE
SIEVE. SAMPLE NUMBER OF SAMPLES PROJECT
NO. (1) (2) (3) (4) (5) 1-5 SPECIFICATIONS
4, 100.0 100.0 100.0 100.0 100.0 100.0 95-100
.8 99.8 99.4 '99.4 99.4 99,2 99.4 85-100
16" 92.2 91.7 91.9 92.1 92.1 92.0 65-97
30. - 62.6 61.8 62.7 62.8 62.7 62.5 30-70
50 22,2 21,0 21.7 21.2 21.6 21.5 5-35
100 2.1 1.6 2.0 1.7 2.0 1.9 0-5
FINENESS. o SPECIFIED RANGE
MODULUS  2.21 2,24 2.22 2.22 2,22 2,22 2.20 - 2.40

Respectfully submitted,
LAW ENGINEERING TESTING CO.

Walter T. Kiser Forms GT-S
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o ,

©n_SCREEN ANALYSIS OF COARSE AGGREGATE

Fower Corporation

Florida Power Corporation

Crystal River Unit No.
Crystal River,

Florida

O c0:

Bato:

Tampa

4/24/69

Lab. No. 721631

£ %

e N
¢t N
<§s" Y ;;f
) v
L‘*:-:.‘ --?';?:d‘

vma—
e —

Delivered to LETCO by West Coast Concrete Co.

Source:

Size No

l%tl

Test Method:

SCREEN
NO.
11’"
1”
3/4_!!
1/9!!
3/8” . -
il
#8
FINENESS
MODULUS

(1)
100.

- N W 0o
NP LW WO

7.85

——

Florida Crushed Stone Company

and Coarse Aggregates,

(2)

100.
24,

I O RN

7.87

OO N O

SAMPLE NUMBER

(3)

7.91

PERCENT PASSING

AVERAGE
OF SAMPLES
1, 2 &3

¢ 15"

23
7
2.
2
1
1

O MW~ NNOO

AVERAGE
OF SAMPLES
1, 2 & 3

50/50
BLEND
l%” 6-

(Size #67) SIZE # 67

100.
€1.
48,
29.
22.

NO OO WO

Réspecejuily submitted,
LAW ZNGINZERING T_.OTIHNG CO. -

Winlt, D T,

ASTM C 136, Test for Sieve or Screen Analy51s of Fine .

AST4 C 33
SIZE NO.
467

95-100

35-70°

10-30
0-5

SPECIFIED
RANGE
7.15-7.45

Walter T. Kiser

Fora G7-8
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LAY EEINEERING: TESTING @ ooy

4612 Plastors Ave., M. E o P. O. Box 13813, Sta. K
ATLANYA, GEORGIA 30324°

Page 37 of 45

REDORT OF SCREEN ANALYSIS OF COARSE AGGREGATE

Co-~3:s  Florida Power Corporation Oflice:

Fzofcst: Florida Power Corporation Date: .
Crystal River Unit No. 3

Crystal River

Source:

Size:

Florldav

Florida Crushed Stone Company

ASTM C 33 Size No. 67

Test Method:

SCREEN

NO.
ll'
3/4"
1/2" .
3/8"
| i,
| #8
! JlF INENESS
3 ODULUS

Tampa

4/22/69,

ASTM C 136, Test for Sieve or Screen Analysis of Fine
and Coarse Aggregates.

SAMPLE NUMBER

(L)

100.0
92.4
60.4
45.2

8.5
2.1

(2)

100.0
85.8
49.4
34,
6.
2.

5
7
2

6.70

)

100.0
93.0
60.7
45.9
10.3

2.4

6.48

PERCENT PASSING

l Delivered to LETCO by West Coast Concrete- Company

AVERAGE OF
SAMPLES 1, 2 & 3 ASTM C 33
(Size #.67) (Size #67)
100.0 100
90.4 90-100
56.8 ---
41.9 20-55
8.5 0-10
2.2 0-5

6.56

SPECIFIED RANGE
6.5 - 6.9

Respecﬂully submitted,

LAW ENGINEERING TESTING CO.

Vil J T

Walter T. Kiser
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— raw e@nzerie TesTivG dpANY
Q12 Plgstors Ave., N, E. -0 P, O, Bozx 13813, Sta. £
ATLARNTA, GEORCGIA 20324

» ..-j
b
j i}

I
1]

Y
-
-

PCPORTY CF SCREEN ANALYSIS OF COARSE AGGREGATES

CZxmi: Florida Power Corporation +Cfee: Tampa

Loe
'
¢
[B]
&
1)

Florida Power Corporation Date:  4/24/69
Crystal River Unit No. 3 Lab. No

Crystal River, Florida _ ___ T-21633

Delivered to LETCQO by West Coast Concrete Company
Source: Florida Crushed Stone Co,
Size: ASTM C 33 Size No. 8

Test Method: ASTM C 136, Test for Sieve or Screen Analysis of Fine
and Coarse Aggregates.

PERCENT PASSING

AVERAGE OF »
SCREEN SAMPLE NUMBER SAMPLES 1, 2 & 3 ASTM C 33
NO. (1) (2) (3) (SIZE # 8) SIZE NO. 8

1/2m : | ' - 100

3/8" 100.0  100.0  100.0 100.0 85-100
f#4 15.9 21.1 21.3 19.4 10-30
#8 1.4 1.9 1.3 1.5 0-10

TINENESS :
fODULUS 5.82 5.77 5.77 . 5.79

Respectfully submitted,
LAW ENGINEERING TESTING CO.

Yl D T,

Walter T. Kiser Form GT-3
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_ 7&(, Pade 8olof 4% >
LAW EN@E%E@MNG TESTING COMPANY

MATERIALS TESTING ENGINEERS
SOIL AND FOUNDATION INVESTIGATIONS
412 Plasters Ave., N.E. o P. O. Box 13815, Sta. K
ATLANTA, GEORGIA 30324
March 5, 1969

Reported to: West Coast Concrete Company
Tampa, Florida

Report of: Comparison of Volume Change
Silver Sand and Eustis Sand
Our Job Number G-202

Project: Florida Power Company
: Crystal River Unit No. 3
Tampa Job Number TG-575

As requested the Law Engineering Testing Company has made a test to compare the
resulting volume change of concrete mixes using Silver Sand and Eustis Sand Fine
Aggregates. The following report describes the test procedure and presents the
' test data and results. )

Test Procedure

‘Laboratory batches of the submitted mix proportions were made. The mixes were
screened over a 3/8 inch sieve and the mortar passing was used to mold standard
* volume change prisms (2x2x11Y% inches). The specimens were cured moist for 7 days

and air cured the remainder of the time. Initial length measurements were made
at 7 days age.

Test Data and Results

1. Mix 1 - 2 inch slump

Cement, 1lbs.* ) 635 635
Silver Sand, 1lbs. SSD 1068 ---
Eustis Sand, libs. SSD - 1068
Fla. Crushed Stone, 1bs. SSD 1800 . 1800
Water, gals., . 30.5 30.5
Daratard HCE, cunces 20.25 20.25
Darex, ounces 2.0 ' i 2.0
Slump, inches 2.0 2.0
Air Content, % 4.5 5.5
Volume Change, % '

14 days 0.033 - 0.026

28 days 0.064 0.035

100 days Pending 4/28/69 Pending 5/2/69




Mix 2 - 3 iach slump

Ceﬁent, lbs.* .
Silver Sand, 1lbs. SSD
Eustis Sand, lbs. SSD

Fla. Crushed Stone, lbs.

"Water, gals.
Daratard HCE, ounces
Darex, ounces

Slump, iaches
Air Content, %

Volume Change, %
-14 days
28 days
100 days

FM 2.6 Exhibit 1 ‘I'

SsD

635
1068
1800
30.5

20.25
2.0

.3.0
- 5.75

0.019
0.050

Pending 4/28/69

* Cement - Florida Portland, Type II

3. Aggregate Data

Sample Silver Sand
Sieve Size
1 inch
3/4 inch
"1/2 -inch
3/8 inch
No. 4 100
No. 8 99
No. 16 92
No. 30 67
No. 50 | 23
No. 100 2
No..200 1
. Fineness Modulus 2.17
2,62

Specific Gravity, SSD

Respectfully submitted,

LAW ENGINEERING TESTIN® COMPANY
G € Qi

Donald E. Dixon, PE

pEﬁ:gH

Eustis Sand

100

0.029
0.065

Page 40 of 45

Pending 5/2/69

Florida Crushed Stone

100
.98
.74

50




412 Plostors Ave, N, E. o P. O. Box 13815, Ste. K
ATLANTA, GEORGIA 30324

" REPORY OF_Florida

West Coast Concrete Company

Florida Power Corporation
Crystal River Unit # 3
Our Job Number G-202

As requested, tests were made by Law Engineerin

submitted February 10, 1969.

Test Data

gh

Scratch Hardness ASTM C235-68

Retained Sieve

Crushed Stone

Lab. No. 12295

Weighted Average .

1 0.00
3/4 0.01
0.16
. 3/8 0.22
Soft Particles Percent, Total 0.39

.Clay Lumps ASTM C142-55T

Percent

Lightweight Pieces ASTM C123-66
Lightweight pieces

€227 Alkali Reactivity:

€342 Volums Change:

-

None

Negligible . .
Pending 2/26/70

Pending 3/3/70

Respectfully submitted,

- Office: . Atlanta, Gebrgia
Date: March 18, 1969

g Testing Company on stone

’Coﬁies to: 55 Law Engineering Testing Company, Tampa,Fla.-Mr. Bill Cornwell

LAW ENGINEERING TESTING CO.

R e edod

Dan Welch

iz
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Law enci®eerivg TESTING c@PANY

4619 W, Curtis St. o P. O, Box 15697
TAMPA, FLORIDA 33614

AGGREGATE TESTS AND CONCRETE MIX VERIFICATION

Client: West Coast Concrete Company Office:  Tampa
‘ Job No: TG-575 .
Project: Florida Power Corporation, | Date:  pecember 24, 1968
Crystal River Unit No. 3 . Lab. No. T-18798
Mix No. 1 of 1 @ 70 Fahrenheit - Mix made 12/17/68
5000 pSI. at 28 Days -6.75  Sacks of Cement Per Cu. Yd.

Fine Aggregate Silver Sand Company Florida Crushed Stone Co.

Coarse Aggregate

CemenMMI_Admxtur aratard HFC & Darex AEA
CHARACTERISTICS OF MATERIALS
FINE AGGREGATE COARSE AGGREGATE
SIEVE % PASSING  SIEVE ASTM C33 % PASSING
" » Size No. 67
3 21
e 000 52
No. 8- . 99,6 114" ;
No. 16 89.0 T 100 100.0
No. 30. 3.8 . . & 90-1Q0° 99 4
No. 50. : i : 18.2 A - 55.5
No. 100—_ : 1.2 ¥ 20-55 38.4
No. 200. No. 4 0-10 3.0
: No. 8 0-5 -~ 1.1
Finens ' 2.38 - | ‘
Fineness Modulus. :
Size #8 3/4" v
Specific Gravity (S.S.Dry) 2,62 , 2,51
Dry Rodded Weight, PCF.— 102.,7 Q2.4
Deleterious Matter, 9,._Satisfactory Satisfactorv
Oiganic Matter, Plate_ Lighter than Standard e’y er than Standard
Absorption, % 2.8
TEST DATA
Water-Cement Ratio, Gals. Per Sack—_4.62
Required Slump, Inches_ 3 Actual Shump, Inches 3
Air Content, 9, by Volume 4.75 -
Ave, Comp. Strength, 7 Days, PSI____6080 14 DAYS 6210
Ave. Comp. Strength, 28 Days, PSI
' MATERIALS PER CUBIC YARD WETY LIATERIALS PER CURBIC YARD
(Saturated Surface Dry) (Molsture: Fine Agg. ¢5%; Cosrse Agp.=—055)
Cement, Lbs . 635 635
Fine Aggregate, Lbs , __..068 1112
Coarse Aggregate, Lbs : 300 18090
Water, Gals 31.2 25.7
Admixture__Daratard HCF 20.25 oz. 20,25 oz.
— ]

%::%:—-:——-:..—l—.z_—;._— — 2 07
' ' Respectfully submitted,
LAW ENGINEERING TESTING CO.

~ '/ué.,,gu‘fo i/: . l”(iWalter T. Kiser

v e e v e
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v LAW ENGIEERING TESTING cpPANY
4619 W. Curtis St. o P. O, Box 15697
'TAMPA, FLORIDA 33614

@

° AGGREGATE TESTS AND CONCRETE MIX VERIFICATION

Client: West Coast Concrete Company Office: Tampa

Job No: TG-575 _ »
Project: Florida Power Corporation, Date:  pecember 24, 1968
Crystal River Unit No. 3 Lab, No. T-18798 '
W — e ———
Mix No. 1 of 1 @ 70 Fahrenheit - Mix made 12/17/68
5000__ psS.I. at 28 Days _ ~6.75  Sacks of Cement Per Cu. Yd.

Fine Aggregate Silver Sand Company Coarse Aggregate Florida Crushed Stone Co.

cémewjlgrida Portland Type II - Admixture Daratard HFC & Darex AEA

: CHARACTERISTICS OF MATERIALS
FINE AGGREGATE COARSE AGGREGATE

SIEVE % PASSING ~ SIEVE AST™ C33 % PASSING

n 21, Size No. 67

§30. 4 100 . 0 2”/2

No. 8 99.6 1"

No. 16 89.0 Rt 100 100.0
No. 30— — .53.8 . 90-100 99 6
No. 50 : o182 T oy~ . 55.5
No. 100 : 1.2 3 20-55 38.4
No. 200. No.4 0-10 3.0

) : ‘ No. 8. 0-5 1.1
. | 2.38

Fineness Modulus- :

Size #8 ) 3 /l(-”
Specific Gravity (S.S.Dry)a— 2.62 _ 2.51

‘Dry Rodded Weight, PCF. 102 .7 _ 92 .4
Deleterious Matter, %__ial_t_;s.ﬁ&tm__ i Satigfactory
Oiganic Matter, Plate_L_gh_Le.I;._t_lm_n_&t.égd_ard Lightes than Standard
Absorption, % ' 2.8

TEST DATA

Water-Cement Ratio, Gals. Per Saclr 4.62 .

Required Slump, Inches___ Actual Slump, Iinches 2

Air Content, 9% by Volume 4. 75

" Ave. Comp. Strength, 7 Days, PSI 6080 14 DAYS 6510
Ave. Comp. Strength, 28 Days, PSI '
MATERIALS PER CUBIC YARD WET MATERIALS PER CUBIC YARD
(Satareted Surface Dry) (Molsture: Fine Agg. {%; Conrss Agz.—0%%)

Cement, Lbs. 635 . 635,
Fine Aggregate, Lbs 1068 1112
Coarse Aggregate, Lbs. 1800 : 1800
Water; Gals 31.2 25.7 ‘
Admixtur ' - : 0z. : ' 20.25 oz.

M‘EQL 2_"’2 _— — ; 0Z.
- Respectfully submitted,
LAW ENGINEERING TESTING CO.

- -/L,é,‘,u;ﬂ ({owwéaiWalter T. Kiser
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LAW ENGB&ERBNG TESTING cO®PANY

4619 W. Curtis St. o DP. O. Box 15697
TAMPA, FLORIDA 33614

AGGREGATE TESTS AND CONCRETE MIX VERIFICATION

Client: West Coast Concrete Company Office: Tampa
Job No. TG-575
Project: Florida Power Corporation, Date:  December 24, 1963

Crystal River Unit No. 3 __Lob. No. T-18799

Mix No. 1 of 1 @ 70Y Fahrenheit - Mix Made 12/17/68

_i(.)_gg__ P.S.I. at 28 Days _6.75__ Sacks of Cement Per Cu. Yd.
' Fine Aggregate Silver Sand Com}ﬁrlz Coarse Aggregate. Florida Crushed Stone Co.
Cement__Fiorida Portland Type IIT .

Admith Daratard HFC & Darex AEA

_— ' CHARACTERISTICS OF MATERIALS
- FINE AGGREGATE COARSE AGGREGATE ———
SIEVE - . . % PASSING SIEVE ASTM C33 % PASSING
" " ' 21" Size No. 467
No. 4 100,0 o 100
No. 8. 99.6 115” 95-100 100.0
No. 16 : 89.0 1~ --- 62.1
No. 30 : . 53.8 ‘ A 33-70 53,1
No. 50 i 1R .2 ’ :/z" === 29.1
No. 100 : 1.2 W% 10-30 21.1
No. 200 : No.4 0:-5 2.0
No. 8.
Fineness Modulus 2.38
Size 48 11
Specific Gravity (S.S.Dry) 2.62 : %_0_
Dry Rodded Weight, PCF 102, 7
Deleterious Matter, % Satisfactory _ ' Satis f actory
Organic Matter, Plate_Li hter han Standard Tighter than Standard
Absorption, % - 0.6 2.6
TEST DATA
Water-Cement Ratio, Gals, Per Sark 4.62 - e
Required Slump, Inches 5 5 3 Actual Sturrg, Inches. 3 &
Air Content, % by Volume :
Ave. Comp. Strength, 7 Days, PSI 6230 14 DAYS 6620
Ave, Comp. Strength, 28 Days, PSI
PAATERIALS PER CUBIC YARD WET MATERIALS PER CUBIC YADRD
(Ssturated Surlngc Dry) (Molstures Fine Agz. 69; Coarso Agg.—0%)
Cement, Lbs 6356 635
Fine Aggregate, Lbs 11123 : : 1170
Coarse Aggregate, Lbs 200 1800
Water, Gals 31.2 308 25.7
: Admxxture_DéﬁéM____m‘lLQz 20.25
rex __ 2_az

Respectfully submitted,
LAW ENGINEERING TESTING CO.

A0 O (onivecetd 4 --Walter T. Kiser’
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f 1AW EnGi®ezrinG TESTING cCBipany

Z? 4619 W. Curtis St. o P. O. Box 15697
= g TAMPA, FLORIDA 33614

.AGGREGATE TESTS AND CONCRETE MIX VERIFICATION

Client; West Coast Concrete Company _ Office: Tampa

.~ Job, No. TG=-575 ‘ '
Project:‘f%rida Power Corporation, Date: December 24, 1968

Ctystal River Unit No. 3 Lab. No. T-18799

M = = e e
Mix No. 1 of 1 @ 70° Fahrenheit - Mix Made 12/17/68 .
_3000 psi. at 28 Days , _6.75_ Sacks of Cement Per Cu. Yd.
Fine Aggregate__Silver Sand Company COarse Aggregate Florida CrUShed Stone CO.
Cement__Florida Portland Type II Admixture_ Daratard HFC & Darex AEA

CRARACTERISTICS OF MATERIALS

- FINE AGGREGAYE COARSE AGGREGATE ———eem
SIEVE ' , % PASSING SIEVE  ASTM C33 " % PASSING
%lf ’ 2[/ ” Size No. 467
No. 4 100,0 2,,2 100, »
No. & 99.6 14" 95-100 100.0
No. 16.. 89.0 ‘1 -=- 62.1
No. 30 53.8 R 35-70 53.1
No. 50 ) 18 2 YA = 29.1
No. 100 S 2 % 10-30 21.1
No. 200. No. 4 0-5 , 2.0

No. 8
Fineness Modulus— 2 ',38
Size- #8 l" '
Specific Gravity (S.S.Dry) 2.62 : _Z_.,g_Q
Dry Rodded Weight, PCF—— 1027 N
Deleterious Matter, 9, Satisfactory Satisfactory
Organic Matter, Plate_Lighter than Standard - Tighter thap Standard
Absorption, % 0.6 _ _ 2.6
TEST DATA
Water-Cement Ratio, Gals. Per Sack__ %4.62
Required Slump, Inches.. 3 Actual Slump, Inches 3
Air Content, % by Volume : : .
Ave. Comp. Strength, 7 Days, PSI 6230 14 DAYS 6620
Ave, Comp. Strength, 28 Days, PSI
MATERIALS PER CUBIC YARD . - WEY MATERIALS PTR CUSIC YARD
(Saturated Sarface Dry) (Molsture: Fine Ags. 49%; Coarss Agz.=0%%)

Cement, Lbs 633 635
Fine Aggregate, Lbs. . 1123 _ 1170
Coarse Aggregate, Lbs 1800 1800
Water, Gals — 31.2 25.7
Admixture_DRaratard HCF. 620,25 oz. 20.25

R 'Qgrex g oz 2 0z

Respectfully submitted, . l
LAW ENGINEERING TESTING CO.
AL D (nrviiell 3 --Walter T. Kiser'
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PTTTSBURGH TESTING LABORATURY

PITTSBURGH, PA.

page 1 of 6

Order No. TA7732 .
Supplier’s Delivery

Sevial No. 2V E
REPORTED TO: FLORIDA POWER CORP.
PROJECT: CRYSTAL RIVER PLANT UNIT NO. 3

Concrete Supplier: West Coast Concrete, Inc.

Arch-Engineer: Gilbert Assoc., Inc.
Generol Conncc"or: J. A. Jones 1;/
Date /27~ 7% Time Loaded . )’ .| Class . 29 _IMass (] Other (]
Truck No. /. 57€ .. Load No, s Lu. Yos. & . Counterto 0 F3—
Cum, Cu. Yds. 227 . F Moisture: F.A 270 % /5 Lbs, CAL N % /Jh.2— Lbs
Design S.5.D. WI Adj. Batch ".

Cement (Type) &~ | Aize | | wgee . | . .
C.A (Size . &2.) Sogeo | /¢ ?’) K

(Size . ..._..) B . .
F.A. Lo | | .e5/9.
Daratard HCF e . 1 /3‘; )
Darex AEA | 2e 2 R
Wates, Sasé S 2/ Tha Iy ) . Added
ice /70 Lbs. . Gals.
Total Moisture F-/ . Lbs. . Gals.
Total Wates 1717 ¢ Gals.
Rev. at Mixing Speed: Start & Finish 2 DM, 29 (100 Max)
Sugnature of Ba'ch Plam lnspector &f“/ﬂ:«@

Portion of Structyre Where Placed: e e,
Time of Arr. ﬁ H7) ey - Total Rev. /SZ (300 Max)
Time Placement 35'3 Elap T e PO ... (hH. Mar)

Ambient Temp. _ﬂflf. o °F Concrete Temp °F Slumpgga;_._ (-4

Remarks: Colider o' Ay

Water Added in Field: | eeee Gal/Cu Yd.

Rev. Start: _ . . ... ... _Fimsh. . . __ Difference . .. T (30
e

Remarks:

/4‘7

“Field Inspectors Signature:

/Cl’ (o /(‘472:('7@ al/e:mﬁlelf:




FM26 Exnbit2  pirreBURGH TESTING LABORATORY® 2°'®

i
PITTSBURGH, PA.

Order No. TA-7732

Supplier’s Delivery

- Serial No. 223332
! REPORTED TO: FLORIDA POWER CORP.

;i PROJECT: CRYSTAL RIVER PLANT UNIT NO. 3

' Concrete Supplier: West Coast Concrete, Inc.
. Arch-Engineer: Gilbert Assoc., inc.

RS S

s e KSR S SRR S R TR A T R R e et

. General Contractor: J. A. Jones o
. Dat /27T Tine Loaded 7 Class _JE 72 | Mass[J  Othes
' TnckNo._/ 7 Load No.___/ CuVis__ A  Counterto Ol
© Cum. Cu. Yds. _ °F Woisture: F.A -0 % _20% Lbs, CA—— _%_~— lLbs
Design 5.5.0. WM. Adj. Batch W
~ Cement (Typal 2Y€0 2929
A (Si—__) — =
(Size ) = : et
_ F.A, bE2S 2049
Daratard HCF 21 293
Darex AEA et 4 -
vae,6n®’ T JZ 40 Taa 1077 Added
ice Vi Lbs. Gals.
Total Moisture i Lbs. - Gals.
Total Water | - - |~ Gas
Rev. & Mixing Speed: Stat O Finish__ 2 Dif__2€ (100 Max)
Signature of Batch Plant lnspector. 4{/,&?’ '
Portion of Structure Where Plaged: Z o8
Timeof Am___ /7~ o 5 Total Rev yX 9.4 (300 Max.)
Time Placement Comp, /=~ © Elpsed Time 7€ sz 1% Hr. Max.)
Ambient Temp, .~ - °F  Concrete Temp.__S 2 < °F Slump (H4")
Remarks: | Cytinder Ne's. Ais 3 |
bRTRA N O
Waler Added in Field: Gal/Cu. Yd. o
Rev. Start: Finish: Difference (30 Min.)

Remarks:




EM 2.6 Exhibit 2 | page 3 of 6
PITTSBURGH TESTING I.ABOIIATORY

PITTSBURGH, PA.

Order No. TA-7132
Supplier’s Delivery

: serid 0.0 227Y
REPORTED TO: FLORIDA POWER CORP.

PROJECT: CRYSTAL RIVER PLANT UNIT NO. 3
Concrete Supplier: West Coast Concrete, lnc.

Arch-Engineer: Gilbert Assoc., tnc. '
Geners! Contractor: J. A. Jones -§

A~ _
Date 2¥3 22 Tine Loaded / Classﬁ’"f_:ﬂ/LasD Othes [
TuckMo._/5Y  Losddo. /7 CaYds___ &  Comerwodl
Com. Cu. Yos. _£ £ °F Woistwe: FA _J.0 % /9§ o CA2-0~ % 220 Lbs

| Design S.5.0. . Adj. Baich .|
P Comet(Twe® | /0F2 0
| CA(SiedZ ) Lodoo j@%
(Size )
[ FA édao 4280
1 Darstasd HCF | 28 124
| DawexAEA X0 ?“%
uu,us. | /L & Tota Added
—_ - Gals.
i Touuum Zfi m Gals.
Total Water — . Gds,
Rev. &t Mixing Speed: Stat &2 Finish___ 20 nm.__za____muu.)
Signatwre of Batch Plant lespector:
1 Portion of Where Placet: -
rmummZLi_T_s_a__ Toé‘dkev /.%; mm::)
¢  Time Placement Comp. wpsed T P (B Wr. M)
I Asbiost T _2.5—  °F ammtq. T SmpT (M7
i Remasks: Ae %
z QZZEZEZ‘MF 322
’§ Water Added in Field: ‘ Gal/Cu. Yd
Rev. Stant: i (3 M)
Remasks:
o |
| Fisld mmpectors Signate: 2




~

FM 26 EXhlblt 2 . page 4 Of6 ‘ ',r ‘“5\:" o7

PITTSBURGH TESTING LABORATORY

:g PITTSBURGH, PA.

| Order No, TA-7732

é Supplier’s Delivery

; Serial No. D294 &

.
gl

REPORTED TO: FLORIDA POWER CORP.

i PROJECT: CRYSTAL RIVER PLANT UNIT NO. 3
1 Concrete Supplier: West Coast Concrete, Inc.

, Arch-Engineer: Gilbert Assoc., Inc.

¥ General Controctor: J. A. Jones

3 ) 3/;— .

! Date2Z6- 722 _ Time Loaded ,/ 7 Class £ -1——r#sass ] Other
{  TruckNo.__2 )0 LoadNo.___ 7= __ Cu. Yés. é Counter to 0 kd

i mc«..vds_zzo:r Woisture: F.A Z:3" % 23/ Lbs CAR2 Y %2¢7 Lbs

] Design $.5.0. M. M. Batch B
£ Cement (Typeps™ 092 | 092
[ CAGSIZ L2 ) _| f8fco 8BS 11024
3 (Size )
F.A. V{7 4282
1 Daratasd HCF yEY /26 ,
{ DwerAEA 2 ; ;z%
1 Water, Gohs. | /AK€ Tota | _ y ¥4 Added
i ke | POF tbs Gals.
Total Moisture : | 24 \bs Gals,
Total Water 1 JbS5S3 _ _ Gals,
Rev. at Mixing Speed: Start & Finish Ze _Difl._2o (100 Max.)
Signature of Batch Plant Inspector ___&zz_%
Portion of Where Placed: __M_J.% p
Time of A,/ S50 Totd Rev. 7/ (300 Mav.)
Time Placoment Gomp. . /="/ & Elipsed [ime T 7 (B Ho. Max.)
Asbient Tenp. °F  Concrete Temp. _F Swe. T (H7)
. Ao
Water Added in Fiel Ga/Ca Y& -
Rov. Staet: Finish: Difference ' (30 M6a.)




W Emoe b2 page 5 of 6

PlTTSBURGH TESTING I.ABORATMY

PITTSBURGH, PA.

Order No. TA-7732
Supplier's Delivery
Serial No, O2Y3 &

REPORTED TO: FLORIDA POWER CORP.

PROJECT: CRYSTAL RIVER PLANT UNIT NO. 3
. Concrete Supplier: West Coast Concrete, Inc.
[ Arch-Engineer: Gilbert Assoc., Inc.
:  General Controctor: J. A. Jones &

Date o273 72 Time Loaded /0 Classé!'_'__."w_:f&mm Other (1
¢ Truck No, Load No. .__é_______,_Cu.Yds. erto0

? Cum. Cu. Yds. °F Moisture: F.A 2D %23/ Lbs awdf'
Design $.5.0. M. M. eam 8 S
Cement (Typex®”™ S92 973424
CAGize &2 ) | 40pP0O _1//0?

(Size_____)

FA. ££2¢4 Jﬁ%@
Daratard HCF ___/.:_:é
Darex AEA ., - 28

D Water, 8ats/ | /ELEé  Tod 252 Added

ice oL Lbs Gals.
Total Moisture A Lbs. Gals,
Total Water __Jé&/ Gals,

Rev. 2t Mixing Speed: Start S Fis___2e ___ Dift. 2o (10 Max)
Signature of Batch Plant Inspector. e’

£ Portion of Where Ptm_,zz_‘@'__w |
i Timeof Am. Total Rev. (300 Max)
75"

Time Placement /0. Elapsed Tipe __ =5(.5 (B4 He. Max)

i Ambient Temp. ® __ °F Concrete Tomp. F Swp T _____(H")
¢ Remaks: Cylinder No's. N
AL BEEAES

" Water Added in Fi . Cu¥d
i Rev.Stat___ ish: Diffesence ' (30 Min.)
¢ Remarks: 2

f, - =




M 2.6 Exhibit 2 page 6 of 6
PITTSBURGH TESTING LABORATORY

PITTSBURGH, PA.

Order No. TA-7732

Supplier’s Delivery

Serial ho. OZ B8O
REPORTED T10: FLORIDA POWER CORP.

PROJECT: CRYSTAL RIVER PLANT UNIT NO. 3
Concrete Supplier: West Coast Concrete, Inc.
Arch-Engineer: Gilbert Assoc., Inc.
General Contractor: J. A. Jones 32 ned
> J
Clas

Date.f_‘_ilé_ézﬁmeuaded /2 222 502 fass ] Other [
TuckNo. /Y'Y LoadNo.__/ Cu. Yds. [4 comtatoo[fr'

Cum. Cu. Yds. __& _ °F Moisture: F.A. 4V %}_ﬂ_ Lbs; CAR T %220 Lbs
-, Design 5.5.D. M.  Mj.Batch WM.
Cement (Type)e®” YSIA v 4
CAGiz_42 ) | 2o | 146/0
| (Size ) '
1 FA 1 &3é0 f4 450
1 Daratard HCF 138 13
"{  Darex AEA 27 _ 7
1 waer, 0/’ /276 Tota Added
ice : | ZU? Lbs. Gals.
-4 Total Moisture 1 S36 Lbs. Gals.
1 Total Water 147/ 5 Gals.
1 Rev. a Mixing Speed: Start 2 ansh 2 Dif. 22 (100 Max.)

Signature of Batch Plant inspector: ""W{é

Portion of Structure Whese Placed: Vi &P/ Pat

Time of A, , Total Rev. /73" (300 Max,)
Time Placement X Elapsed Ti 70 (1% Hi. Max.)
Ambient Temp. °F  Concrete Temp. °F  Slump (H4*)
Remarks: Cylinder No's. Ney FEw“te

- 22

Gal./Cu. Yd.

Water Added in Fud%
Rev. Stat:__/~/. Finish: A4S Difference 3¢ (30 Min.)
am____%’eé_w.é

Fﬁd Inspectors Signature: %/{,ﬁ




